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;2? nz DPet:gle'g/ Bendmning Description
1446 AX TOPP ©150/150 HEADSTOCK @150/150
1 4165 94850 30| Topp @150/150 Headstock @150/150
2 4165 94550 30| Bdaraxellagring Cross shaft bracket
3 416596122 00| Ndllager NA4830 Neadle bearing NA4830
4 416594940 00| Lasring Locking plate
5 472526 24 81 | Skruv MéS 16x30-MW Bolt ISO 4014 - M16 x 30-10.9 MW
6 416595784 00| Handtag Handle
7 416595779 00| Stdllskruv Adjustment screw
8 472524 60 51 | Skruv MéS 8x 45- 8.8 FZB Bolt ISO 4014-M8x45-8.8 FZB
9 4732211890 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
10 4738 88 20 03 | Smdrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
11 4165 94552 00| Bricka Washer
12 472526 32 81 | Skruv MéS 16x 60-10.9 MW Bolt ISO 4014 M16x60-10.9 MW
13 4165 93005 00| Tapp Pivot pin
14 416585005 00| Ringsprint, @11x34 Linch pin, @11x34
15 47341206 01 | Bricka BRB 34x 60 FZB Washer ISO 7089 - 33
16 416598198 00| Toppstangstapp, @32x146 Top link axle, @32x145
17 4738 888003 | Smorjnippel, CM 8x1,25 FZB Grease nipple, CM 8x1,25 FZB
18 416529615 30| Medbringare @150/150 Turn over arm @150/150
19 416586240 01 | Fjaddrande rérpinne FRP 28x 28 Spring pin DIN 1481 S @#28x28
20 473123 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
21 416599221 00| Cylindertapp Cylinder pin
22 47252534 51 | Skruv MéS 12x 25- 8.8 FZB Bolt ISO 4014 - M12 x 25-8.8 FZB
23 473531 3301 | Sparring SgA 35 FZB Circlip DIN 471 -35x 1.5
24 416590374 00| Bricka, @35/40x3,5 Washer, @35/40x3,5
25 416593019 42| Baraxel kat 3 med inf.konor Crossshaft cat 3 with cones, cpl
26 4165 27658 40| Bdaraxel kat 4K med inf.konor Crosshaft cat 4 with cones
27 4165 93020 40| Infangarkon Guide cone
28 47252538 81 | Skruv MéS 12x 35-10.9 MW Bolt ISO 4014 - M12 x 35-10.9 MW
29 416597002 00| Topplds Locking pin
30 416585882 00| Tryckfiader, @6, Dy 43, L=70 Compression spring, @6, Dy 43, L=70
31 416597001 00| L&smuff Locking ring
32 4165 97025 60| Handtag, kompl Handle, cpl
33 472525 46 57 | Skruv MéS 12x 70- 8.8 FZV Bolt ISO 4014 - M12 x 70-8.8 FZV
34 4732 21 22 51 | Mutter M6M 12- 8 NF FZB Nut ISO 7040-M12-8-NF FZB
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1447 AX TOPP @150/150, LEDAD BARAXEL HEADSTOCK @150/150, OSCILLATING CROSS SHAFT

1 416520314 30| Spansk topp @150/150 Headstock @150/150 Spain
2 416596122 00 Ndllager NA4830 Neadle bearing NA4830
3 416594940 00| Lasring Locking plate
4 472526 24 81 | Skruv MéS 16x30-MW Bolt ISO 4014 - M16 x 30-10.9 MW
5 416595784 00| Handtag Handle
6 416595779 00| Stdllskruv Adjustment screw
7 472524 60 51 | Skruv MéS 8x 45- 8.8 FZB Bolt ISO 4014-M8x45-8.8 FZB
8 47322118 90 | Mutter M6M 8 NF A2-80 Nut DIN 985 - M8 A2
9 416585005 00| Ringsprint, @11x34 Linch pin, @11x34
10 47341206 01 | Bricka BRB 34x 60 FZB Washer ISO 7089 - 33
11 416598198 00| Toppstangstapp, @32x146 Top link axle, @32x145
12 416593962 00| Lastapp, @50x125 Locking pin, @50x125
13 416595975 00| Sakringstapp, @20x95 Safety pin, @20x95
14 4165 85763 00| Harndlssprint, @4 Cotter pin, @4
15 4721 44 27 01 | Fjddrande rérpinne FRP 10x 80 FZB Spring Pin ISO 8752 - 10 x 80 FZB
16 416529615 30| Medbringare @150/150 Turn over arm @150/150
17 4738 88 50 03 | Smorjnippel, BM 8x1,25 FZB Grease nipple, BM 8x1,25 FZB
18 4738 888003 | Smorjnippel, CM 8x1,25 FZB Grease nipple, CM 8x1,25 FZB
19 4165 90374 00| Bricka, @35/40x3,5 Washer, @35/40x3,5
20 4735313301 | Spdrring SgA 35FZB Circlip DIN 471 -35x 1.5
21 4165 99221 00| Cylindertapp Cylinder pin
22 47252534 51 | Skruv MéS 12x 25- 8.8 FZB Bolt ISO 4014 - M12 x 25-8.8 FZB
23 4165 20326 40| Baraxel kat 3, ledad Cross shaft cat 3, jointed
24 416597002 00| Topplds Locking pin
25 416585882 00| Tryckfiader, @6, Dy 43, L=70 Compression spring, @6, Dy 43, L=70
26 416597001 00| Lasmuff Locking ring
27 4165 97025 60| Handtag, kompl Handle, cpl
28 472525 46 57 | Skruv MéS 12x 70- 8.8 FZV Bolt ISO 4014 - M12 x 70-8.8 FZV
29 4732 21 22 51 | Mutter M6M 12- 8 NF FZB Nut ISO 7040-M12-8-NF FZB
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1442 AX RAM HRWT FRAME HRWT
1 416590856 00| Skruv M16x215-12.9 MW Bolt M16x215-12.9 MW
2 416585884 00| Bricka, &17/38x10 Washer, @17/38x10
3 416503607 05 | Mutter MéM 16-12 MW Nut ISO 4032-16-12 MW
4 416586711 00| Plognyckel, NV 24/30 Plough wrench, KW 24/30
5 4165 82041 00| Dubbelskruvnyckel, NV 24/30 Dubble U-key, KW 24/30
6 4165 94063 00| U-ringnyckel, NV18 U-cap key, KW18
7 416585763 00| HArndlssprint, @4 Cotter pin, @4
8 473411 9201 | Bricka BRB 21x 37 FZB Washer ISO 7089-M20-200 HV
9 416595527 40| Stdédben Support leg
10 472526 90 51 | Skruv MéS 20x130- 8.8 FZB Bolt ISO 4014 - M20 x 130-8.8 FZB
11 416585882 00| Tryckfigder, @6, Dy 43, L=70 Compression spring, @6, Dy 43, L=70
12 416594828 00| Bricka, @21/43x5 Washer, @21/43x5
13 4731232601 | Mutter M6M 20- 8 FZB Nut ISO - 4032 - M20
14 416503650 07 | Mutter MéM 20 NF-10 MW Nut ISO-7040-M20-10 MW
15 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
16 472526 88 81 | Skruv MéS 20x120-10.9 MW Bolt ISO 4014 - M20x120-10.9 MW
17 416523337 00| Lastapp, @30x85 Locking pin, @30x85
18 416596298 00| Lastapp, @30x70 Locking pin, @30x70
19 416522124 00| Bricka, @30/37x8 Washer, @30/37x8
20 47252532 51 | Skruv MéS 12x 20- 8.8 FZB Bolt ISO 4014 - M12 x 20-8.8 FZB
21 416529332 40| Stabiliseringsplat Stabilisator plate
22 4165 23020 30| Ashusinfdstning Beam house bracket
23 4165 23042 30| Lankhylsa Link sleeve
24 47252530 51 | Skruv MéS 12x 16- 8.8 FZB Bolt ISO 4014 - M12 x 16-8.8 FZB
25 473221 24 51 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16-8-NF FZB
26 473221 28 51 | Mutter M6M 24- 8 NF FZB Nut ISO 7040-M24-8-NF FZB
27 416524750 00| Verktygsféaste, bakre Bracket, rear
28 416524752 00| Verktygsfaste, framre Bracket, front
29 416523140 30| Instaliningsstagsinf&stning Adjustment bracket
30 4165 23047 30| Staginféstning Stay bracket
31 4165 24089 30| Bricka Washer
32 416523023 03| Lastapp Locking pin
33 416522757 00| Slitbricka, @45/80x2 Washer, @45/80x2
34 416523130 00| Lastapp, M16 Locking pin, M16
35 416503617 45 | Bricka, @25/60x4 FZB Washer, @25/60x4 FZB
36 416523134 30| Havarm Ovre Lever arm upper
37 416523135 30| H&varm nedre Lever arm lower
38 416523149 30| Distans Spacing
39 416523137 00| Hylsa, @13/20x43 Sleeve, @13/20x43
40 4165 23139 30| Distanshylsa Spacing sleeve
41 4165 98444 00| Glidlager, @50/55/65x30, krage Plain bearing, @50/50/65x30, flange
42 47252548 81 | Skruv MéS 12x 80-10.9 MW Bolt ISO 4014 - M12 x 80-10.9 MW
43 47341178 01 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
44 472526 97 51 | Skruv MéS 20x200- 8.8 FZB Bolf ISO 4014 - M20 x 200-8.8 FZB
45 416503650 09 | Mutter MéM 24-10 NF MW Nut ISO-7040-M24-10 MW
46 47252554 51 | Skruv MéS 12x110- 8.8 FZB Bolt ISO 4014 - M12 x 110-8.8 FZB
47 416523138 00| Distans Spacing
48 416529260 00| Glidlager, @60/65x20 Bearing, @60/65x20
49 4165 89822 00| Bricka, @75/17x8 Washer, @75/17x8
50 472526 24 81 | Skruv MéS 16x30-MW Bolt ISO 4014 - M16 x 30-10.9 MW
51 416525373 00| Skala Scale
52 416523686 40| Visare Indicator
53 416523691 00| Bricka Washer
54 4731232201 | Mutter M6M 12- 8 FZB Nut ISO - 4032 - M12-8 FZB
55 47252550 51 | Skruv MéS 12x 90- 8.8 FZB Bolt ISO 4014 - M12 x 90-8.8 FZB
56 47252552 51 | Skruv MéS 12x100- 8.8 FZB Bolt ISO 4014 - M12 x 100-8.8 FZB
57 473221 22 51 | Mutter M6M 12- 8 NF FZB Nut ISO 7040-M12-8-NF FZB
58 472524 67 51 | Skruv MéS 8x 80- 8.8 FZB Bolf ISO 4014 - M8 x 80-8.8 FZB
59 4731231801 | Mutter M6M 8- 8 FZB Hexagon Nut ISO - 4032 - M8-8 FZB
60 416527592 50| Sdakringslés Locking bracket
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;g? n:)/ Eg:ﬂ'j ;"/ Bendmning Description
1442 AX RAM HRWT FRAME HRWT

61 416529157 30| Lankaxel framre HRWT/S Link axle front HRWT/S
62 41652131500| Bricka, @71/120x1,5 Washer, @71/120x1,5
63 416528574 00| Lastapp, @30x152 Locking pin, @30x152
64 4721 43 8510 | Fj&ddrande rérpinne FRP 8x 50 MW Spring Pin ISO 8752 - 8 x 50 MW
65 416530275 00| Skyddsplugg, @65x50 Protective cap, @65x50
66 4721 43 47 01 | Fj&ddrande rérpinne FRP 6x 40 FZB Spring Pin ISO 8752 - 6 x 40 FZB
67 416522125 00| Bricka, @30/37x6 Washer, @30/37x6
68 4165 35905 00| Bricka, @17/40x1,5 Washer, @17/40x1,5
69 416586433 00| Bricka, @17/50x5 Washer, @17/50x5
70 4165 35452 00| Hylsa, @17/27x129 Sleeve, @17/27x129
71 416586240 02 | Fjadrande roérpinne FRP 28x 50 Spring pin DIN 1481 S @28x 50
72 472526 56 81 | Skruv MéS 16x260-10.9 MW Bolt ISO 4014 - M16 x260-10.9 MW
73 472529 60 81 | Skruv MéS 16x250-10.9 MW Bolt ISO 4014 - M16 x250-10.9 MW
74 4165 32489 00| Bricka Washer
75 472526 54 51 | Skruv MéS 16x220- 8.8 FZB Bolt ISO 4014 - M16 x 220-8.8 FZB
76 4731232401 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
77 4731 23 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
78 4165 29600 00| Sp&nnbussning, @60/70x50 Spring bush, @60/70x50
79 4738 88 20 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
80 416529601 30| Lankaxel bakre HRWT Link axle, rear
81 416529596 30| Lank HRWT Link HRWT
82 416521900 00| Bricka, @61/100x1,5 Washer, @61/100x1,5
83 4165 29604 00| Bricka, @60/100x20 Washer, @60/100x20
84 472526 91 81 | Skruv MéS 20x140-10.9 MW Bolt ISO 4014 - M20 x140-10.9 MW
85 472526 47 51 | Skruv MéS 16x140- 8.8 FZB Bolt ISO 4014 - M16 x 140-8.8 FZB
86 416526982 00| Lasbricka Loking washer
87 47252534 51 | Skruv MéS 12x 25- 8.8 FZB Bolt ISO 4014 - M12 x 25-8.8 FZB
88 416523023 01| Lastapp Locking pin
89 416522811 00| Dekal: Lyftpunkt Decal: Lifting point
90 416523062 00| Glidlager, @16/18x15 Slide bearing, @16/18x15
91 4165 24482 00| Sp&nnbussning, @40/44x30 Spring bush, @40/44x30
92 416521321 00| Glidlager, @30/34x40 Plain bearing, @30/34x40
93 4165 35456 30| Lankstdd bearbetning HRWT Linksupport machining HRWT
94 416525564 00| Klammerfaste Clamp bracket
95 4165 36075 00| Klammerféste MRWT/S Clamp bracket MRWT/S
96 416530679 00| Sate excentriskt M20 Seat eccentric M20
97 4165 36250 50| Ackumulator 1,41, 11 MPa Accumulator 1,41, 11MPa
98 416593755 50| Ackumulatorfaste, @155 Accumulator bracket, @155
99 4727 6550 51 | Skruv MVBF 12x 90- 8.8 FZB Bolt ISO 8677-M12x90-8.8 FZB
100 416523119 30| Ackumulatorfaste Accumulator bracket
101 4165 99223 00| Hydraulslang 1/2, L=740 Hydraulic hose 1/2, L=740
102 416523581 30 | Frdmre ackumulatorféste Accumulator bracket, front
103 416530680 30| Ashus Beamhouse
104 4165 22243 60| Lyftfaste, @20,5 Lifting device, @20,5
105 472526 74 81 | Skruv MéS 20x 50-10.9 MW Bolt ISO 4014 - M20 x 50-10.9 MW
106 4731 2326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
107 416532535 30| Lankplat dvre 850 HRWT Link plate, upper 850 HRWT
108 4165 32541 30| Lankplat Gvre 1000 HRWT Linkplate, upper 1000 HRWT
109 416532537 30| Lankplat nedre 850 HRWT Link plate, lower 850 HRWT
110 4165 32539 30| Lankplat nedre 1000 HRWT Linkplate lower, 1000 HRWT
11 416535471 30| Ram HRWT 485 Frame HRWT 485
112 416535876 30| Ram HRWT 585 Frame HRWT 585
113 4165 35472 30] Ram HRWT 4100 Frame HRWT 4100
114 416535877 30| Ram HRWT 5100 Frame HRWT 5100
115 4165 35804 30| Ram HRWT 485 E Frame HRWT 485 E
116 4165 35806 30| Ram HRWT 4100 E Frame HRWT 4100 E
17 4165 23328 32| Instaliningsstag MRWT/HRWT 485 Adjustment member MRWT/HRWT 485
118 416523328 33| Instéliningsstag HRWT 585 Adjustment member HRWT 585
119 4165 23329 32| Instéliningsstag MRWT/HRWT 4100 Adjustment member MRWT/HRWT 4100
120 416523329 33| Instaliningsstag HRWT 5100 Adjustment member HRWT 5100
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RefNo  |pariNo Bendmning Descripion

1443 AX RAM HRWS FRAME HRWS
1 416590856 00| Skruv M16x215-12.9 MW Bolt M16x215-12.9 MW
2 416585884 00| Bricka, @17/38x10 Washer, @17/38x10
3 416503607 05 | Mutter MéM 16-12 MW Nut ISO 4032-16-12 MW
4 416586711 00| Plognyckel, NV 24/30 Plough wrench, KW 24/30
5 416582041 00| Dubbelskruvnyckel, NV 24/30 Dubble U-key, KW 24/30
6 4165 94063 00| U-ringnyckel, NV18 U-cap key, KW18
7 416585763 00| Harndlssprint, @4 Cotter pin, @4
8 473411 9201 | Bricka BRB 21x 37 FZB Washer ISO 7089-M20-200 HV
9 4165 95527 40| Stdédben Support leg
10 472526 90 51 | Skruv MéS 20x130- 8.8 FZB Bolt ISO 4014 - M20 x 130-8.8 FZB
11 416585882 00| Tryckfiader, @6, Dy 43, L=70 Compression spring, @6, Dy 43, L=70
12 4165 94828 00| Bricka, @21/43x5 Washer, @21/43x5
13 4731 2326 01 | Mutter M6M 20- 8 FZB Nut ISO - 4032 - M20
14 416503650 07 | Mutter M6M 20 NF-10 MW Nut ISO-7040-M20-10 MW
15 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
16 416503604 05 | Mutter M6M 16-10 FZB Nut DIN 934 M16-10 FZB
17 472526 88 81 | Skruv MéS 20x120-10.9 MW Bolt ISO 4014 - M20x120-10.9 MW
18 416591399 00| Brytbult M16x70 MW Shear bolt M16x70 MW
19 416523337 00| Lastapp, @30x85 Locking pin, @30x85
20 416596298 00| Lastapp, @30x70 Locking pin, @30x70
21 416522124 00| Bricka, @30/37x8 Washer, @30/37x8
22 47252532 51 | Skruv MéS 12x 20- 8.8 FZB Bolt ISO 4014 - M12 x 20-8.8 FZB
23 416529332 40| Stabiliseringsplat Stabilisator plate
24 4165 23020 30| Ashusinfastning Beam house bracket
25 4165 23042 30| Lankhylsa Link sleeve
26 47252530 51 | Skruv MéS 12x 16- 8.8 FZB Bolt ISO 4014 - M12 x 16-8.8 FZB
27 473221 24 51 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16-8-NF FZB
28 473221 28 51 | Mutter M6M 24- 8 NF FZB Nut ISO 7040-M24-8-NF FZB
29 416524750 00| Verktygsfaste, bakre Bracket, rear
30 416524752 00| Verktygsfaste, frémre Bracket, front
31 416523140 30| Installningsstagsinféstning Adjustment bracket
32 4165 23047 30| Staginfastning Stay bracket
33 4165 24089 30| Bricka Washer
34 416525083 32| Instéliningsstag 490 MRWS/HRWS Adjustement member 490 MRWS/HRWS
35 4165 25083 33| Instéliningsstag 590 HRWS Adjustement member 590 HRWS
36 4165 25084 33| Instéliningsstag 5100 HRWS Adjustment member 5100 HRWS
37 4165 25084 32| Instaliningsstag 4100 MRWS/HRWS Adjustment member 4100 MRWS/HRWS
38 416523023 03| Lastapp Locking pin
39 416522757 00| Slitbricka, @45/80x2 Washer, @45/80x2
40 416523130 00| Lastapp, M16 Locking pin, M16
41 416503617 45 | Bricka, @25/60x4 FIB Washer, @25/60x4 FZB
42 416525072 00| Platta Plate
43 416523134 30| H&varm Ovre Lever arm upper
44 416523135 30| Havarm nedre Lever arm lower
45 416523149 30| Distans Spacing
46 416523137 00| Hylsa, @13/20x43 Sleeve, @13/20x43
47 416523139 30| Distanshylsa Spacing sleeve
48 416598444 00| Glidlager, @50/55/65x30, krage Plain bearing, ©@50/50/65x30, flange
49 472525 48 81 | Skruv MéS 12x 80-10.9 MW Bolt ISO 4014 - M12 x 80-10.9 MW
50 4734117801 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
51 472526 97 51 | Skruv MéS 20x200- 8.8 FZB Bolt ISO 4014 - M20 x 200-8.8 FZB
52 416503650 09 | Mutter M6M 24-10 NF MW Nut ISO-7040-M24-10 MW
53 472525 54 51 | Skruv MéS 12x110- 8.8 FZB Bolt ISO 4014 - M12 x 110-8.8 FZB
54 416523138 00| Distans Spacing
55 416529260 00| Glidlager, @60/65x20 Bearing, @60/65x20
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;gf n:)/ E::‘QH gr/ Bendmning Description
1443 AX RAM HRWS FRAME HRWS

56 4165 89822 00| Bricka, @75/17x8 Washer, @75/17x8
57 472526 24 81 | Skruv MéS 16x30-MW Bolt ISO 4014 - M16 x 30-10.9 MW
58 416525373 00| Skala Scale
59 416523686 40| Visare Indicator
40 416523691 00| Bricka Washer
61 4731232201 | Mutter M6M 12- 8 FZB Nut ISO - 4032 - M12-8 FZB
62 47252550 51 | Skruv MéS 12x 90- 8.8 FZB Bolt ISO 4014 - M12 x 90-8.8 FZB
63 416523055 30| Fast ashus Beam house
64 47252552 51 | Skruv MéS 12x100- 8.8 FZB Bolt ISO 4014 - M12 x 100-8.8 FZB
65 4732 21 22 51 | Mutter M6M 12- 8 NF FZB Nut ISO 7040-M12-8-NF FZB
66 472524 67 51 | Skruv MéS 8x 80- 8.8 FZB Bolt ISO 4014 - M8 x 80-8.8 FZB
67 4731231801 | Mutter Mé6M 8- 8 FZB Hexagon Nut ISO - 4032 - M8-8 FZB
68 416527592 50| Sdakringslés Locking bracket
69 416529157 30| Lankaxel frémre HRWT/S Link axle front HRWT/S
70 4165 2131500| Bricka, @71/120x1,5 Washer, @71/120x1,5
71 416528574 00| Lastapp, @30x152 Locking pin, @30x152
72 4721 43 8510 | Fj&drande rérpinne FRP 8x 50 MW Spring Pin ISO 8752 - 8 x 50 MW
73 4165 30275 00| Skyddsplugg, @65x50 Protective cap, @65x50
74 4721 43 47 01 | Fj&@drande rérpinne FRP 6x 40 FZB Spring Pin ISO 8752 - 6 x 40 FZB
75 41652212500| Bricka, @30/37x6 Washer, @30/37x6
76 4165 32543 30| Lankplat &vre 900 HRWS Linkplate upper 900 HRWS
77 4165 32548 30| Lankplat Gvre 1000 HRWS Linkplate upper 1000 HRWS
78 4165 32546 30| Lankplat nedre 900 HRWS Linkplate, lower 900 HRWS
79 416532550 30| Lankplat nedre 1000 HRWS Linkplate, lower 1000 HRWS
80 416535473 30| Ram HRWS 490 Frame HRWS 490
81 4165 35878 30| Ram HRWS 590 Frame HRWS 590
82 4165 35474 30| Ram HRWS 4100 Frame HRWS 4100
83 4165 35879 30| Ram HRWS 5100 Frame HRWS 5100
84 4165 35805 30| Ram HRWS 490 E Frame HRWS 490 E
85 416535810 30| Ram HRWS 4100 E Frame HRWS 4100 E
86 416524482 00| Spdnnbussning, @40/44x30 Spring bush, @40/44x30
87 416521321 00| Glidlager, @30/34x40 Plain bearing, @30/34x40
88 416523062 00| Glidlager, @16/18x15 Slide bearing, @16/18x15
89 4165 35453 30| Lankstdéd bearbetning Linksupport machining
90 4165 35905 00| Bricka, @17/40x1,5 Washer, @17/40x1,5
91 416586433 00| Bricka, @17/50x5 Washer, @17/50x5
92 4165 35452 00| Hylsa, @17/27x129 Sleeve, @17/27x129
93 416586240 02 | Fjgddrande rérpinne FRP 28x 50 Spring pin DIN 1481 S @28x 50
94 472526 56 81 | Skruv MéS 16x260-10.9 MW Bolt ISO 4014 - M16 x260-10.9 MW
95 472529 60 81 | Skruv MéS 16x250-10.9 MW Bolt ISO 4014 - M16 x250-10.9 MW
96 4165 32489 00| Bricka Washer
97 472526 54 51 | Skruv MéS 16x220- 8.8 FZB Bolt ISO 4014 - M16 x 220-8.8 FZB
98 4731 23 2401 | Mutter M6M 16- 8 FIB Nut ISO - 4032 - M16-8 FZB
99 4731 23 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
100 416529600 00| Spdnnbussning, @60/70x50 Spring bush, @60/70x50
101 4738 88 20 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
102 416529601 30| Lankaxel bakre HRWT Link axle, rear
103 416529596 30| Lank HRWT Link HRWT
104 416521900 00| Bricka, @61/100x1,5 Washer, @61/100x1,5
105 416529604 00| Bricka, @60/100x20 Washer, @60/100x20
106 472526 91 81 | Skruv MéS 20x140-10.9 MW Bolt ISO 4014 - M20 x140-10.9 MW
107 472526 47 51 | Skruv MéS 16x140- 8.8 FZB Bolt ISO 4014 - M16 x 140-8.8 FZB
108 416526982 00| Ldsbricka Loking washer
109 47252534 51 | Skruv MéS 12x 25- 8.8 FZB Bolt ISO 4014 - M12 x 25-8.8 FZB
110 4165 24293 60| Lyftfaste, @16,5 Liffing device, @16,5
111 416522811 00| Dekal: Lyftpunkt Decal: Lifting point







20-11-2017

Pos nr/

Detalj nr/

Ref No Part No Bendmning Description

1522 AX MONTERING SKARVRAM HRWT MOUNTING EXTENSION HRWS
1 416503617 45 | Bricka, ©25/60x4 FZB Washer, @25/60x4 FZB
2 47252530 51 | Skruv MéS 12x 16- 8.8 FZB Bolt ISO 4014 - M12 x 16-8.8 FZB
3 4732 21 28 51 | Mutter M6M 24- 8 NF FZB Nut ISO 7040-M24-8-NF FZB
4 4732 21 24 51 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16-8-NF FZB
5 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
6 4165 35834 30| Ram HRWT 185 E Frame HRWT 185 E
7 4165 34326 30| Ram VFCX Plus 1100 E Frame VFCX Plus 1100 E
8 4165 23020 30| Ashusinféstning Beam house bracket
9 416530680 30| Ashus Beamhouse
10 416523023 01| Lastapp Locking pin
11 416585884 00| Bricka, @17/38x10 Washer, @17/38x10
12 416590856 00| Skruv M16x215-12.9 MW Bolt M16x215-12.9 MW
13 416503607 07 | Mutter M6M 20-12 MW Nut ISO 4032-20-12 MW
14 47252534 51 | Skruv MéS 12x 25- 8.8 FZB Bolt ISO 4014 - M12 x 25-8.8 FZB
15 416523130 00| Lastapp, M16 Locking pin, M16
16 416522757 00| Slitbricka, @45/80x2 Washer, @45/80x2
17 416534319 00| Bricka, @20,5/30x6 Washer, ©20,5/30x6
18 4165 35856 00| Andpld&t, 150x100 Closing plate, 150x100
19 4729 54 52 40 | Skruv RTS ST5,5x19 A2 Screw ISO 14585-5,5x19 A2
20 47312326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
21 47252678 81 | Skruv MéS 20x 70-10.9 MW Bolt ISO 4014 - M20 x 70-10.9 MW
22 4165 35836 30| Stag, 185, 190, 1100 Stay, 185, 190, 1100
23 4165 23047 30| Staginfastning Stay bracket
24 416503650 04 | Mutter MéM 12 NF-10 MW Nut ISO 7040-M12-MW
25 472525 42 81 | Skruv MéS 12x50-10.9 MW Bolt ISO 4014-M12x50-10.9 MW
26 47252554 81 | Skruv MéS 12x110-10.9 MW Bolt ISO 4014 - M12 x110-10.9 MW
27 4165 24482 00| Spdnnbussning, @40/44x30 Spring bush, @40/44x30
28 416523062 00| Glidlager, @16/18x15 Slide bearing, @16/18x15
29 4165 30679 00| Sate excentriskt M20 Seat eccentric M20
30 416523119 30| Ackumulatorfdste Accumulator bracket
31 47341178 01 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
32 47252532 51 | Skruv MéS 12x 20- 8.8 FZB Bolt ISO 4014 - M12 x 20-8.8 FZB
33 4165 36250 50| Ackumulator 1,41, 11 MPa Accumulator 1,41, 11TMPa
34 4165 93755 50| Ackumulatorfaste, @155 Accumulator bracket, @155
35 4727 6550 51 | Skruv MVBF 12x 90- 8.8 FZB Bolt ISO 8677-M12x90-8.8 FZB
36 4731232201 | Mutter M6M 12- 8 FZB Nut ISO - 4032 - M12-8 FZB
37 4165 99223 00| Hydraulslang 1/2, L=740 Hydraulic hose 1/2, L=740
38 416525564 00| Klammerfaste Clamp bracket

;g? “rol PDgrttqll‘J; gr/ Benamning Description

1523 AX MONTERING SKARVRAM HRWS MOUNTING EXTENSION HRWS
1 416503617 45| Bricka, @25/60x4 FZB Washer, @25/60x4 FZB
2 47252530 51 | Skruv MéS 12x 16- 8.8 FZB Bolt ISO 4014 - M12 x 16-8.8 FZB
3 473221 28 51 | Mutter M6M 24- 8 NF FZB Nut ISO 7040-M24-8-NF FZB
4 4732 21 24 51 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16-8-NF FZB
5 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
6 416534181 30| Ram VFCX Plus 190 E Frame VFCX Plus 190 E
7 4165 34326 30| Ram VFCX Plus 1100 E Frame VFCX Plus 1100 E
8 4165 23020 30| Ashusinféstning Beam house bracket
9 416523055 30| Fast &shus Beam house
10 416523023 03| Lastapp Locking pin
11 416585884 00| Bricka, @17/38x10 Washer, @17/38x10
12 416590856 00| Skruv M16x215-12.9 MW Bolt M16x215-12.9 MW
13 416503607 07 | Mutter MéM 20-12 MW Nut ISO 4032-20-12 MW
14 47252534 51 | Skruv MéS 12x 25- 8.8 FZB Bolt ISO 4014 - M12 x 25-8.8 FZB
15 416523130 00| Lastapp, M16 Locking pin, M16
16 416522757 00| Slitbricka, @45/80x2 Washer, @45/80x2
17 416534319 00| Bricka, &20,5/30x6 Washer, ©@20,5/30x6
18 4165 35856 00| Andplét, 150x100 Closing plate, 150x100
19 4729 54 52 40 | Skruv RTS ST5,5x19 A2 Screw ISO 14585-5,5x19 A2
20 47312326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
21 472526 78 81 | Skruv MéS 20x 70-10.9 MW Bolt ISO 4014 - M20 x 70-10.9 MW
22 4165 35836 30| Stag, 185, 190, 1100 Stay, 185, 190, 1100
23 416523047 30| Staginfastning Stay bracket
24 416503650 04 | Mutter MéM 12 NF-10 MW Nut ISO 7040-M12-MW
25 472525 42 81 | Skruv MéS 12x50-10.9 MW Bolt ISO 4014-M12x50-10.9 MW
26 4725255481 | Skruv Mé6S 12x110-10.9 MW Bolt ISO 4014 - M12 x110-10.9 MW
27 4165 24482 00| Spdannbussning, &40/44x30 Spring bush, &40/44x30
28 416523062 00| Glidlager, @16/18x15 Slide bearing, @16/18x15

416525072 00

Platta

Plate
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1444 AX VAND OCH UTRATNINGSHYDRAULIK TURNOVER AND ALIGNMENT HYDRAULICS

1 416525514 40| Vandcylinder M03, utan ventil Turning cylinder M03, without valve
2 416527004 40| Ventilblock Forhydro RFM-2CL Hydraulic block Forhydro RFM-2CL
3 4165 27009 40| Ventilblock Forhydro Hydraulic block Forhydro
4 416594417 00| Gummistélbricka, G3/8 Bonded seal, G3/8
5 416592434 00| Rak adapt, 3/8" - 3/8" Stright union, 3/8" - 3/8"
6 4165 21429 00| Hydraulslang, L=600 Hydraulic hose, L=600
7 416521705 00| Hydraulslang, L=1500 Hydraulic hose, L=1500
8 416595774 00| Banjoskruv 3/8" Banjo bolt 3/8"
9 4165 92438 00| Rak adapt, 1/2"-3/8" Stright union
10 416574814 00| Handel 1/2" Quick coupling M, 1/2"
11 416578383 00| Handelsskydd Protective cap
12 4165 23937 00| Hydraulslang 1/4"banjo 3/8" banjo L=1950 Hydraulic hose L=1950
13 41651298301 | Gummistdlbricka, G1/4" Bonded seal, G1/4
14 4165 23589 00| Buntband svart, L=206 Cable tie black, L=206
15 416523339 00| Banjoskruv 1/4" L=28 Banjo bolt
16 Bild/Picture 1451| Hydraulcylinder med backventil Hydraulic cylinder with check valve
17 4165 92933 00| Plastspiral, L=250 Plastic spiral, L=250
18 4731231801 | Mutter M6M 8- 8 FZB Hexagon Nut ISO - 4032 - M8-8 FZB
19 4165 34351 00| Slanghdllare Hosebracket
20 4725 54 6501 | Skruv MC6S 8x 70- 8.8 FZB Screw MCéS 8x70-8.8 FZB
21 416580316 00| Gummistélbricka, G1/2 Bonded seal, G1/2
22 4725 54 6401 | Skruv MC6S 8x 65- 8.8 FZB Bolt ISO 4762- M8x65- 8.8 FZB
23 4740 43 07 00 | O-ring, OR 9.3x2.4 O-ring, OR 9.3x2.4
24 416535683 00| Skyddsslang, @59,4/63x500 Protective hose, @59,4/63x500

;gf rt}[-{ Eg:td,lj gr/ Bendmning Description
1 416525514 40| Vandcylinder M03, utan ventil Turning cylinder M03, without valve
2 416591308 01| Ledlager breddad innerring Bearing
3 4165 86405 03| Ledlager, @35 Spherical plain bearing, @35
4 473531 4411 | Spdrring SgH 55 FZB Circlip DIN 472 - 55 x 2
5 473888 1001 | Smornippel, AH Mé FZB Grease nipple, AH Mé FZB
6 416594668 00| Packningssats till véindcylinder Seal kit for turn over cylinder
7 416520585 00| Kolvstangsdra, kompl Rod piston ear compl.
8 4165 96945 00| Cylinderéra Power Packer Welding part ear
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1451 AX UTRATNINGSCYLINDER ALIGNMENT CYLINDER

1 416529161 40| Hydraulcylinder DV, @100/50x162 Hydraulic cylinder, DA, @100/50x162
2 416529146 40| Kolvstdng @50, kompl Piston rod @50, cpl
3 416593826 00| Kolv, @100/50 Piston, @100/50
4 416593827 00| Styrning, @100/50 Guide, @100/50
5 416589176 00| Ldsring, @100 Retaining ring, @100
6 4165 93829 40| Ldsbricka Lock washer
7 472553 68 01 | Skruv MC6S 6x 16- 8.8 FZB Bolt ISO 4762 Mé x 16-8.8 FZB
8 416593831 00| Stallhylsa, M70 Adjustment sleeve, M70
9 4165 94569 00| Friktionsstav, @6 Friction pin, @6
10 4728 84 4301 | Skruv SK6SS 8x 8 FZB Bolt ISO 4029-M 8x 8
11 416529144 40| Cylinderrér @100, kompl Cylinder tube @100, cpl
12 4165 86405 02| Ledlager, @30 Spherical plain bearing, @30
13 47353140 11 | Spdrring SgH 47 FZB Circlip DIN 472 - 47 x 1.75
14 416522368 00| Skyddsbdlg Bellow
15 4736 28 52 90 | Slangklédmma, @112 Hose clamp, @112
16 473888 1001 | Smorjnippel, AH M6 FZB Grease nipple, AH Mé FZB
17 416593841 00| Packningssats, @100/50 Sealing kit, @100/50
18 416528302 00| Pilotstyrd backventil, L=215 Pilot operated check valve, L=215
19 416527753 00| Stolpe, mutter, skarring Rack, nut, olive
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;gfs RL/ Eg:ﬂl\{ gr/ Bendmning Description
1453 AX TILTBREDDSJUSTERING FURROW WIDTH ADJUSTMENT

1 4165 29125 40| Hydraulcylinder DV, @100/50x104 Hydraulic cylinder DA, @100/50x104
2 4165 29126 40| Cylinderrér @100, kompl Cylinder tube @100, cpl
3 416523726 00| Styrning, @100/50 Guide, @100/50
4 416529128 40| Kolvstdng @50x311, komplett Piston rod
5 416523725 00| Kolv @100 Piston @100
6 473531 40 11 | Spdrring SgH 47 FZB Circlip DIN 472 - 47 x 1.75
7 4165 86405 02| Ledlager, @30 Spherical plain bearing, @30
8 473888 1001 | Smorjnippel, AH Mé FZB Grease nipple, AH Mé FZB
9 473531 6201 | Sparring SgA 95 FZB Circlip DIN 471 -95x 3
10 416523729 00| Lasringshalvor for cyl @100 Locking ring for cyl @100
11 472527 64 51 | Skruv MéS 30x 60- 8.8 FZB Bolt ISO 4014-M30x60-8.8 FZB
12 41651298301 | Gummistdlbricka, G1/4" Bonded seal, G1/4
13 4165 23339 00| Banjoskruv 1/4" =28 Banjo bolt
14 416578383 00| Handelsskydd Protective cap
15 41657481400 Handel 1/2" Quick coupling M, 1/2"
16 416580316 00| Gummistdloricka, G1/2 Bonded seal, G1/2
17 416592438 00| Rak adapt, 1/2"-3/8" Stright union
18 416523589 00| Buntband svart, L=206 Cable tie black, L=206
19 416579031 00| Adapt, 1/4"-1/4" Stright union, 1/4"-1/4"
20 4165 14291 00 | Hydraulslang, L=3100 Hydraulic hose, L=3100
21 416523342 00 | Hydraulslang 1/4, L=3040 Hydraulic hose 1/4, L=3040
22 416523586 00| Buntband gul, L=368 Cable tie yellow, L=348
23 416523731 00| Packningssats Gasket kit
24 4165 23940 00| Pilotstyrd backventil, L=150 Pilot operated check valve, L=150
25 416527753 00| Stolpe, mutter, skarring Rack, nut, olive
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1455 AX HYD. FIRST FURROW ADJUSTMENT

1 416585606 40| Hydraulcylinder DV, @63/32x270,5 Hydraulic cylinder DA, @63/32x270,5
2 41651298301 | Gummistdlbricka, G1/4" Bonded seal, G1/4
3 4165 23339 00| Banjoskruv 1/4" =28 Banjo bolt
4 416523342 00| Hydraulslang 1/4, L=3040 Hydraulic hose 1/4, L=3040
5 4165 23341 00| Hydraulslang, L=2700 Hydraulic hose, L=2700
6 416577231 00| Rak adapt 1/2"-1/4" Stright union
7 416578383 00| Handelsskydd Protective cap
8 41657481400 Handel 1/2" Quick coupling M, 1/2"
9 416526985 00| Bricka, @30.5/42x8 Washer, @30.5/42x8
10 4165 12002 78 | Buntband svart, L=368 Self-locking ties, L=368
11 416529154 00| Ledtapp Axle
12 4721 438510 | Fjgddrande rérpinne FRP 8x 50 MW Spring Pin ISO 8752 - 8 x 50 MW
13 473221 26 51 | Mutter M6M 20- 8 NF FZB Nut ISO 7040-M20-8-NF FZB
14 4165 94828 00| Bricka, @21/43x5 Washer, @21/43x5
15 416580316 00| Gummistdloricka, G1/2 Bonded seal, G1/2
16 416523588 00| Buntband bld&, L=368 Cable fie blue, L=368

ng n:{ Eg:ﬂ'j c',"/ Bendmning Description
1 4165 85606 40| Hydraulcylinder DV, @63/32x270,5 Hydraulic cylinder DA, @63/32x270,5
2 416586556 00| Kolv, @63 Piston, @63
3 416586553 40| Kolvsténg @32, komplett Piston rod @32, cpl
4 416523346 40| Cylinderrér @63/73, kompl Cylinder tube, @63/73, cpl
5 416586558 00| Styrning, @63/32 Guide, @63/32
6 416586550 00| Lasringshalvor for cyl @63 Locking halfs for cyl @63
7 47353140 11 | Spdrring SgH 47 FZB Circlip DIN 472 - 47 x 1.75
8 473531 46 61 | Spdrring AV 58 FZB Retaining ring AV 58 FZB
9 4165 86405 02| Ledlager, @30 Spherical plain bearing, @30
10 416586984 00| Packningssats, cyl @63/32 Kit of seals, cyl @63/32
11 472526 74 51 | Skruv MéS 20x 50- 8.8 FZB Bolt ISO 4014 - M20 x 50-8.8 FZB

;g? “L/ Eg:;:g :r/ Bendmning Description

1454 AX MEK. FORSTATILTAJUSTERING MEC. FIRST FURROW ADJUSTMENT

1 416529619 00| Mekanisk 1:a filta HRWT-S 2010 Mechanical first furrow HRWT-S 2010
2 4165 98496 00| Tallriksfiader, TF 50x25,4x1,5 Belleville spring, TF 50x25,4x1,5
3 416593251 00| Spindel Spindle
4 4738 88 20 03 | Smdrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
5 416523597 00| Justerhylsa Adjustment sleeve
) 47312328 01 | Mutter M6M 24- 8 FIB Nut ISO 4032 - M24
7 4165 94828 00| Bricka, @21/43x5 Washer, @21/43x5
8 473221 26 51 | Mutter M6M 20- 8 NF FZB Nut ISO 7040-M20-8-NF FZB
9 416529158 00| Ledtapp Axle
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ngs n:’/ PD;!FH gr/ Bendmning Description

1430 AX As, BRYTBULT BEAM, SHEARBOLT
1 416592127 30| Asben 750 T30 Beam 750 T30
2 416594544 30| Asben 800 T 30 Beam 800 T 30
3 416586240 08 | Fijaddrande rérpinne FRP 28x 40 Spring pin DIN 1481 S @28x 40
4 4165 91406 00| Hylsa, 16,5/28x14 Sleeve, 16,5/28x14
5 416531041 00| Brytbult, M14 Shear bolf, M14
) 472526 36 81 | Skruv MéS 16x 80-10.9 MW Bolt ISO 4014 M16x80 -10.9 MW
7 416503604 05| Mutter M6M 16-10 FZB Nut DIN 934 M16-10 FZB
8 416586433 00| Bricka, @17/50x5 Washer, @17/50x5
9 4165 91403 00| Bricka fyrkant, @17x100x40x6 Square washer, @17x100x40x6
10 4165 30827 40| Stédpldt fast dskomp, M14 Support plate fixed beam, M14
11 473123 2301 | Mutter M6M 14- 8 FZB Nut ISO - 4032 - M14-8 FZB
12 416530832 00| Brytbults kit M14 Sheare bultf kit M14
13 416591399 00| Brytbult M16x70 MW Shear bolt M16x70 MW

;‘e’? ﬁg Eg:ﬂ'j :'/ Bendmning Description

1429 AX As, AUTOMATISK BEAM, AUTOMATIC
1 416586043 30| As, komplett, ldg automat Overum Beam short Overum
2 416596112 30| Automatds hég (800) Beam (800)
3 416521555 30| Havarm (bumerang) Overum Walking beam Overum
4 416525902 50| Dragstdng L=843 Draw rod, L=843
5 416586079 00| Tapp for dskomponent Pin
6 416572399 01 | Cylindrisk bult, @20x75,5 Headed clevis pin, @20x75,5
7 416521550 40| Hydraulcylinder EV, @50/38x293 Hydraulic cylinder SA, @50/38x293
8 4165 26350 40| Hydraulcylinder EV, @55x35x293 Hydraulic cylinder SA, @55x35x293
9 416503650 07 | Mutter MéM 20 NF-10 MW Nut ISO-7040-M20-10 MW
10 416586044 00| Tapp, @30x175 Pin, @30x175
11 4738 88 20 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
12 416591945 00| Skruv MéS 20x 95-10.9 MW Bolt MéS 20x 95-10.9 MW
13 4165 98096 00| Cylindrisk pinne CPK mé 10x20 Cylindrical pin CPK mé 10x20
14 416525914 00| Cylindrisk bult, @25x73 Clevis pin, @25x73
15 416523869 00| Skyddsplugg, @37-40,4 Protective cap, ©@37-40,4
18 4734120001 | Bricka BRB 26x 45 FZB Washer 26x45-200 HV
19 4721 4317 01 | Fj@drande rérpinne FRP 5x 45 FZB Spring Pin ISO 8752 - 5 x 45
20 4721 43 48 01 | Fj&ddrande rérpinne FRP 6x 45 FZB Spring Pin ISO 8752 - 6 x 45
21 4721 431501 | Fjaddrande rérpinne FRP 5x 36 FZB Spring Pin ISO 8752 - 5 x 36
22 4734 11 9201 | Bricka BRB 21x 37 FZB Washer ISO 7089-M20-200 HV
23 4721 42 62 01 | Fj&ddrande rérpinne FRP 4x 32 FZB Spring Pin ISO 8752 - 4 x 32 FZB
24 4721 43 8510 | Fj&drande rérpinne FRP 8x 50 MW Spring Pin ISO 8752 - 8 x 50 MW
25 4721 4318 10| Fj@drande rérpinne FRP 5x 50 MW Spring Pin ISO 8752 - 5 x 50 MW
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1280 AX HYDRAULISK STENUTLOSNINGSCYLINDER @50 HYDRAULIC STONE TRIP CYLINDER @50
1 416521550 40| Hydraulcylinder EV, @50/38x293 Hydraulic cylinder SA, @50/38x293
2 416521551 40| Cylinderrér, @50 Cylinder tube, @50
3 416523802 40| Kolvstdng, komplett @50 Piston rod @50, cpl
4 416577852 00| Ventikagla, @2,2 Restrictor valve, @2,2
5 416580316 00| Gummistdloricka, G1/2 Bonded seal, G1/2
6 416580317 00| Rak adapt, 1/2-1/2 Union
7 416586256 00| Packningssats cyl @50 Sealing kit for cyl @50
Eg? “L/ Eg:ﬂl\li cr:r/ Bendmning Description
1281 AX HYDRAULISK STENUTLOSNINGSCYLINDER @55 HYDRAULIC STONE TRIP CYLINDER @55
1 4165 26350 40| Hydraulcylinder EV, @55x35x293 Hydraulic cylinder SA, @55x35x293
2 416526453 40| Cylinderror, ©55/65, kompl Cylinder tube, @55/65
3 416526455 40| Kolvstdng @55, komplett Piston rod @55, cpl
4 416577852 00| Ventilkagla, @2,2 Restrictor valve, @2,2
5 416580316 00| Gummistdloricka, G1/2 Bonded seal, G1/2
6 416580317 00| Rak adapt, 1/2-1/2 Union
7 416526459 00| Packningssats fill 26350 Sealing kit for 26350
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description

1467 AX STENSAKRINGSHYDRAULIK STONE TRIP HYDRAULIC HRWT
1 416575928 00| X-adapt, M22x1,5 X-union, M22x1,5
2 416573057 00| Avstangningsventil (ndlventil) Shut of valve
3 416536084 00| Rakadapt M22-1/2" Straight union M22-1/2"
4 416590630 00| T-adapt M22x1,5 T-Union M22x1,5
5 4165 36086 00| Rak adapt Stright union
6 4165 36088 00| Rakadapt Straight union
7 4165 80750 00| Manometer Manometer
8 416580316 00| Gummistalbricka, G1/2 Bonded seal, G1/2
9 416575752 00| Rakadapt 1/2"-M22 Union 1/2"-M22
10 416575746 00| T-adapt, M22x1,5 T-union, M22x1,5
11 416536109 00 Hydraulrér, RH 15x2, L= 807 Hydraulic tube, RH 15x2, L= 807
12 416586276 00| Hydraulrdr, RH 15x2, L= 958 Hydraulic tube, RH 15x2, L= 958
13 416584096 00| Kulventil, ISO-G1/4 Ball valve, ISO-G1/4
14 41651298301 | Gummistdlbricka, G1/4" Bonded seal, G1/4
15 416579031 00| Adapt, 1/4"-1/4" Stright union, 1/4"-1/4"
16 500237522 | Rak adapt Stright union
17 416585769 00| Adapter Rak Union
18 416536485 00| Hydraulrér, HRWT 850 Hydraulic fube, HRWT 850
19 416536487 00| Hydraulrér, HRWT 1000 Hydraulic tube, HRWT 1000
20 416575747 00| L-adapt, M22x1,5 L-union, M22x1,5
21 416575934 00| Mutter, M22x1,5 Nut, M22x1,5
22 416575935 00| Skarring @15 Cutting ring @15
23 416591204 00| Klammerpar, @15 Tube clamps, @15
24 416591205 00| Tackplatta 26 Covering plate 26
25 47252379 51| Skruv MéS 6x 45- 8.8 FZB Bolt ISO 4014 - Mé x 45-8.8 FZB
26 473123 1601 | Mutter M6M 6- 8 FZB Nut ISO - 4032 - Mé-8 FZB
27 472523 86 51 | Skruv MéS 6x 80- 8.8 FZB Bolt ISO 4014 - Mé x 80-8.8 FZB
28 4165 36529 00| Hydraulslang 1/4, L=3600 Hydraulic hose 1/4, L=3600
29 416578383 00| Handelsskydd Protective cap
30 416574814 00| Handel 1/2" Quick coupling M, 1/2"
31 416577231 00| Rak adapt 1/2"-1/4" Stright union
32 4165 36528 00| Hydraulslang 1/4, L= 420 Hydraulic hose 1/4, L= 420
33 4165 94290 00| Klammerpar, @12,7 Tube clamps, @12,7
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;g? RL/ PDSAGH gr/ Bendmning Description
1452 AX PENDELHJUL PENDULUM WHEEL

1 416523063 30| Hjulkonsol Bracket
2 4165 97270 30| Arm Arm
3 4165 94946 00| SparrkliGpp Catch cpl.
4 416593864 30| Hjulaxel Wfeel axle
5 472525 48 81 | Skruv MéS 12x 80-10.9 MW Bolt ISO 4014 - M12 x 80-10.9 MW
6 416586340 00| Stétdémpare Shock absorber
7 4732 21 24 51 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16-8-NF FZB
8 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
9 4721 43 47 01 | Fj&ddrande rérpinne FRP 6x 40 FZB Spring Pin ISO 8752 - 6 x 40 FZB
10 4738 88 20 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
11 473411 9201 | Bricka BRB 21x 37 FZB Washer ISO 7089-M20-200 HV
12 47252507 51 | Skruv MéS 10x 80- 8.8 FZB Bolt ISO 4014-M10x80-8.8 FZB
13 4731232001 | Mutter M6M 10- 8 FZB Nut Hexagon Nut ISO - 4032 - M10-8 FZB
14 4165 23060 30| Hjulfaste dvre Upper wheel bracket
15 4165 23061 30| Hjulfaste undre Lower wheel bracket
16 472526 55 81 | Skruv MéS 16x240-10.9 MW Bolt ISO 4014 - M16 x240-10.9 MW
17 416590856 00| Skruv M16x215-12.9 MW Bolt M16x215-12.9 MW
18 416503650 05| Mutter M6M 16 NF-10 MW Nut ISO 7040-M16-10 MW
19 4725727 01 81 | Skruv MéS 20x240-10.9 MW Bolt ISO 4014 - M20 x 240-10.9 MW
20 47312326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
21 416524761 00| Hylsa, @21/32x194 Sleeve, @21/32x194
22 416523952 00| Bricka, @17/34x15 Washer, @17/34x15
23 4731 23 22 51 | Mutter M6M 12-10 MW Nut ISO 4032-M12-10 MW
24 4734120401 | Bricka BRB 31x 56 FZB Washer ISO 7089 - 30
25 416593319 00| Déck, 7.00-12 Tyre, 7.00-12
26 416593321 50| Falg med nav, 4.25x12 Rim with hub, 4.25x12
27 416599369 00| Dekal: Dacktryck 300kPa Decal: Tyre pressure 300kPa
28 416523300 30| Hjulféste F Wheel bracket F
29 4165 94949 00| Hylsa Sleeve
30 4165 94947 00| Klapp Catch
31 416583046 00| Tryckfiader Push Spring
32 4738 61 3202 | Kula Ball
33 416593470 00| Hylsa, &31/35x64,2 Sleeve, @31/35x64,2
34 416593473 00| Z-lamell, Z 007 Z-lamell, Z 007
35 4165 93469 00| Navkapsel Hadsten nr 928 Hub cap Hadsten no 928
36 416536252 51| Hjul 7.00-12, kompl Wheel 7.00-12, cpl
37 4738 2206 19 | Kullager 6206-2RS1 Ballbearing 6206-2RS1
38 4738 230534 | Kullager 6305-2RS1 Ballbearing, SKF - 6305-2RS1
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1331 AX PENDELHJUL PENDULUM WHEEL
1 4165 34040 30| Pendelhjulskonsol Pendeliumwheel bracket
2 4165 34039 30| Hjularm Pendelum arm
3 416528181 30| Montage stubbaxel Montage axle
4 4165 94946 00| Sparrkiapp Catch cpl.
5 47341204 01 | Bricka BRB 31x 56 FZB Washer ISO 7089 - 30
6 4721 43 47 01 | Fj&ddrande rérpinne FRP 6x 40 FZB Spring Pin ISO 8752 - 6 x 40 FZB
7 416528530 00| Bricka Washer
8 472526 38 81 | Skruv MéS 16x 90-10.9 MW Bolt ISO 4014 - M16 x 90-10.9 MW
9 472526 40 81 | Skruv MéS 16x100-10.9 MW Bolt ISO 4014 M16x100 -10.9 MW
10 4738 88 20 03 | Smdrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
11 416503650 05 | Mutter MéM 16 NF-10 MW Nut ISO 7040-M16-10 MW
12 4165 91406 00| Hylsa, 16,5/28x14 Sleeve, 16,5/28x14
13 416533838 00| Mellanplat Middleplate
14 47252534 51 | Skruv MéS 12x 25- 8.8 FZB Bolt ISO 4014 - M12 x 25-8.8 FZB
15 416589789 00| Cylindrisk bult, @16x75 Headed clevis pin, @16x75
16 4721 42 6201 | Fj@ddrande rérpinne FRP 4x 32 FZB Spring Pin ISO 8752 - 4 x 32 FZB
17 416534150 00| Stoppring @70/45X20 Stopring @70/45X20
18 4721 44 27 01 | Fj@drande rérpinne FRP 10x 80 FZB Spring Pin ISO 8752 - 10 x 80 FZB
19 4165 32941 50| Hydraulcylinder D&mpare, @63/32x79 Hydraulic cylinder Absorber, @63/32x79
20 416534041 00 | Hydraulslang 1/4" 1/4" banjo L=150 Hose 1/4" 1/4" banjo L=150
21 4165 23339 00| Banjoskruv 1/4"L=28 Banjo bolt
22 41651298301 | Gummistdlbricka, G1/4" Bonded seal, G1/4
23 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
24 4165 36249 52| Hjul 26x12.00-12, kompl Wheel 26x12.00-12, cpl
25 4732 21 24 51 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16-8-NF FZB
26 416590856 00| Skruv M16x215-12.9 MW Bolt M16x215-12.9 MW
27 4165 98372 40| Hylsa, @16/32x168 Sleeve, @16/32x168
28 416593470 00| Hylsa, @31/35x64,2 Sleeve, @31/35x64,2
29 4738 22 06 19 | Kullager 6206-2RS1 Ballbearing 6206-2RS1
30 4738 23 05 34 | Kullager 6305-2RS1 Ballbearing, SKF - 6305-2RS1
31 416593473 00| Z-lamell, Z 007 Z-lamell, Z 007
32 4165 93469 00| Navkapsel Hadsten nr 928 Hub cap Hadsten no 928
33 416528126 00| Ddack, 26x12.00-12 Tyre, 26x12.00-12
34 4165 94947 00| Klapp Catch
35 4165 94949 00| Hylsa Sleeve
36 4738 61 3202 | Kula Ball
37 4165 83046 00| Tryckfiagder Push Spring
38 416594535 00| Glidlager, @45/50x30 Slide bearing, @45/50x30
39 4165 28743 50| Falgsida inner Rim plate inner
40 416528744 50| Fdlgsida ytter Rim plate outer
41 416529626 00| Faste for falgsida Bracket for rim plates
42 4165 30309 00| Skrapa komplett fill hjul 28194 Scrape to wheele 28194
43 4165 29625 00| Falgsidor, satfs Rim sides, kit
44 4165 30305 40| Skrapa Scraper
45 472525 42 51 | Skruv MéS 12x 50- 8.8 FZB Bolt ISO 4014 - M12 x 50-8.8 FZB
46 4731232201 | Mutter M6M 12- 8 FZB Nut ISO - 4032 - M12-8 FZB
47 473411 78 01 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
48 416594538 40| Fastpldt Bracket plate
49 416534189 50| Kolvstdng @32, kompl Piston rod@32, cpl
50 4165 32942 50| Cylinderrér @63/73, kompl Cylinder tube @63/73, cpl
51 416586558 00| Styrning, @63/32 Guide, @63/32
52 416586550 00| Lasringshalvor fér cyl @63 Locking halfs for cyl @63
53 473531 46 61 | Spdrring AV 58 FZB Retaining ring AV 58 FZB
54 416534198 00| Distansring Spacer
55 4165 34192 00| Packningssats Sealing kit
56 416524761 00| Hylsa, @21/32x194 Sleeve, @21/32x194
57 472527 01 81 | Skruv MéS 20x240-10.9 MW Bolt ISO 4014 - M20 x 240-10.9 MW
58 4731 2326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
59 472526 5581 | Skruv MéS 16x240-10.9 MW Bolt ISO 4014 - M16 x240-10.9 MW
60 416503604 05 | Mutter MéM 16-10 FZB Nut DIN 934 M16-10 FZB
61 472526 22 51 | Skruv MéS 16x 25- 8.8 FZB Bolt ISO 4014 - M16 x 25-8.8 FZB
62 4165 35762 30| Hjulfaste HRWS Wheel bracket HRWS
63 4165 34364 30| Hjulfaste dvre Wheelbracket upper
64 4165 34368 30| Hjulfaste undre Wheelbracket lower
65 416528736 50| Falg med nav, 9.00x12 Rim whith hub, 9.00x12
66 4165 29036 00| Dekal: Dacktryck 270kPa Decal: Tyre pressure 270kPa
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ngs l[l‘::{ PDSJFH gr/ Bendmning Description
1457 AX PENDELHJUL PENDULUM WHEEL

1 4165 35536 30| Pendelhjulkonsol Pendeliumwheel Bracket
2 416528181 30| Montage stubbaxel Montage axle
3 472526 38 81 | Skruv MéS 16x 90-10.9 MW Bolt ISO 4014 - M16 x 90-10.9 MW
4 472526 40 81 | Skruv MéS 16x100-10.9 MW Bolt ISO 4014 M16x100 -10.9 MW
5 4738 88 20 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
6 416503650 05 | Mutter M6M 16 NF-10 MW Nut ISO 7040-M16-10 MW
7 416591406 00| Hylsa, 16,5/28x14 Sleeve, 16,5/28x14
8 4165 35535 00| Mellanplét Middleplate
9 416589789 00| Cylindrisk bult, @16x75 Headed clevis pin, @16x75
10 4721 42 62 01 | Fj&ddrande rérpinne FRP 4x 32 FZB Spring Pin ISO 8752 - 4 x 32 FZB
11 47252534 51 | Skruv MéS 12x 25- 8.8 FZB Bolt ISO 4014 - M12 x 25-8.8 FZB
12 416534150 00| Stoppring @70/45X20 Stopring @70/45X20
13 4721 44 27 01 | Fj&ddrande rérpinne FRP 10x 80 FZB Spring Pin ISO 8752 - 10 x 80 FZB
14 4165 32941 50| Hydraulcylinder Ddmpare, @63/32x79 Hydraulic cylinder Absorber, @63/32x79
15 4165 34041 00 | Hydraulslang 1/4" 1/4" banjo L=150 Hose 1/4" 1/4" banjo L=150
16 4165 23339 00| Banjoskruv 1/4" =28 Banjo bolt
17 41651298301 | Gummistdlbricka, G1/4" Bonded seal, G1/4
18 47341186 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
19 416528015 00| Bricka, @25/50x8 Washer, @25/50x8
20 4721 43 47 01 | Fj@ddrande roérpinne FRP 6x 40 FZB Spring Pin ISO 8752 - 6 x 40 FZB
21 416586079 00| Tapp for dskomponent Pin
22 416536019 00| Glidlager, @45/50x40 Bearing, @45/50x40
23 4165 35534 30| Hjularm Pendelum arm
24 4165 34189 50| Kolvstdng @32, kompl Piston rod@32, cpl
25 4732 21 24 51 | Mutter Mé6M 16- 8 NF FZB Nut ISO 7040-M16-8-NF FZB
26 416590856 00| Skruv M16x215-12.9 MW Bolt M16x215-12.9 MW
27 473521 8588 | Bricka Nord-Lock NLX 16 SP FZB Washer Nord-Lock NLX 16 SP FZB
28 416532942 50| Cylinderrér @63/73, kompl Cylinder tube @63/73, cpl
29 416586558 00| Styrning, @63/32 Guide, @63/32
30 416586550 00| Lasringshalvor fér cyl @63 Locking halfs for cyl @63
31 4735 31 46 61 | Spdrring AV 58 FZB Retaining ring AV 58 FZB
32 416534198 00| Distansring Spacer
33 416528126 00| Dack, 26x12.00-12 Tyre, 26x12.00-12
34 4165 29036 00| Dekal: D&cktryck 270kPa Decal: Tyre pressure 270kPa
35 416593470 00| Hylsa, @31/35x64,2 Sleeve, @31/35x64,2
36 416593473 00| Z-lamell, Z 007 Z-lamell, Z 007
37 4165 93469 00| Navkapsel Hadsten nr 928 Hub cap Hadsten no 928
38 47382206 19 | Kullager 6206-2RS1 Ballbearing 6206-2RS1
39 4738 23 05 34 | Kullager 6305-2RS1 Ballbearing, SKF - 6305-2RS1
40 416534192 00| Packningssats Sealing kit
4] 4165 36249 52| Hjul 26x12.00-12, kompl Wheel 26x12.00-12, cpl
42 4165 34368 30| Hjulfaste undre Wheelbracket lower
43 4165 34364 30| Hjulfaste dvre Wheelbracket upper
44 416524761 00| Hylsa, @21/32x194 Sleeve, @21/32x194
45 472527 01 81 | Skruv MéS 20x240-10.9 MW Bolt ISO 4014 - M20 x 240-10.9 MW
46 47312326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
47 472526 5581 | Skruv MéS 16x240-10.9 MW Bolt ISO 4014 - M16 x240-10.9 MW
48 416503604 05 | Mutter Mé6M 16-10 FZB Nut DIN 934 M16-10 FZB
49 472526 22 51 | Skruv MéS 16x 25- 8.8 FZB Bolt ISO 4014 - M16 x 25-8.8 FZB
50 4165 35762 30| Hjulfaste HRWS Wheel bracket HRWS
51 416535918 50| Cylinderrér @80/90, komplett Hydraulic tube @80/90, cmpl
52 4165 35893 00| Kolvstdng @40, L=175 Piston rod @40, L=175
53 4165 93806 00| Styrning, @80/40 Guide, ©@80/40
54 416589206 00| Lasringshalvor for cyl @80 Locking ring for cyl @80
55 416535833 50| Lasbricka (for cylinder @80) Lock washer (for cylinder @80)
56 472553 28 01 | Skruv MC4S 5x 14- 8.8 FZB Bolt ISO 4762 M5 x 14-8.8 FIB
57 416536011 50| Stallhylsa, M48x2 Adjustment sleeve, M48x2
58 416535870 00| Kolv, @80/40 g&ngad Piston, @80/40 threaded
59 4738 61 3202 | Kula Ball
60 4165 83046 00| TryckfiGider Push Spring
61 416536100 00| Styrkon Cone
62 416535871 00| Packningssats fill 35865 Sealing kit for 35865
63 4165 35872 50| Hydraulcylinder DV, @80/40x79 Hydraulic cylinder DA, @80/40x79
64 416536536 00| Slitbricka, @47/80x2 Washer, @47/80x2
65 416528736 50| Falg med nav, 9.00x12 Rim whith hub, 9.00x12
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1476 AX HYDRAULIK DJUPJUSTERING HRWT HYDRAULIC DEPTH ADJUSTMENT HRWT

1 416590630 00| T-adapt M22x1,5 T-Union M22x1,5
2 416583050 00| L-adapt, M22x1,5 L-Union, M22x1,5
3 416536086 00| Rak adapt Stright union
4 500237522 | Rak adapt Stright union
5 416575934 00| Mutter, M22x1,5 Nut, M22x1,5
6 416575935 00| Skarring @15 Cutting ring @15
7 416575752 00| Rakadapt 1/2"-M22 Union 1/2"-M22
8 416591077 00| T-adapt T-Union
9 416584096 00| Kulventil, ISO-G1/4 Ball valve, ISO-G1/4
10 41651298301 | Gummistdloricka, G1/4" Bonded seal, G1/4
11 416579031 00| Adapt, 1/4"-1/4" Stright union, 1/4"-1/4"
12 416591204 00| Klammerpar, @15 Tube clamps, @15
13 472523 86 51 | Skruv MéS 6x 80- 8.8 FZB Bolt ISO 4014 - Mé x 80-8.8 FZB
14 416531501 00| Klammerpar, @18 Tube clamps, @18
15 4165 36500 00| Hydraulslang 1/4, L=200 Hydraulic hose 1/4, L=200
16 4165 36168 00| Hydraulslang 1/4, L=750 Hydraulic hose 1/4, L=750
17 4165 36167 00| Hydraulslang 1/4, L=580 Hydraulic hose 1/4, L=580
18 416523339 00| Banjoskruv 1/4" =28 Banjo bolt
19 416536546 00 Hydraulrér, RH 15x2, L= 530 Hydraulic tube, RH 15x2, L= 530
20 416536547 00| Hydraulrér, RH 15x2, L= 1400 Hydraulic fube, RH 15x2, L= 1400
21 416536548 00| Hydraulrér, RH 15x2, L= 700 Hydraulic tfube, RH 15x2, L= 700
22 416536549 00 Hydraulrér, RH 15x2, L= 1700 Hydraulic fube, RH 15x2, L= 1700
23 416585636 00| L-adapt, 1/4" L-Union, 1/4"

ngs n'g PDE:EH ‘;"/ Benamning Description

1477 AX HYDRAULIK DJUPJUSTERING HRWS HYDRAULIC DEPTH ADJUSTMENT HRWS

1 416591204 00| Klammerpar, @15 Tube clamps, @15
2 416591205 00| Tackplatta 26 Covering plate 26
3 473123 1601 | Mutter M6M 6- 8 FZB Nut ISO - 4032 - M6-8 FZB
4 500237522 | Rak adapt Stright union
5 416575934 00| Mutter, M22x1,5 Nut, M22x1,5
6 416575935 00| Skarring @15 Cutting ring @15
7 416575752 00| Rakadapt 1/2"-M22 Union 1/2"-M22
8 416591077 00| T-adapt T-Union
9 416595558 00| Hydraulslang 1/4, L=2800 Hydraulic hose 1/4, L=2800
10 416574814 00| Handel 1/2" Quick coupling M, 1/2"
11 416580316 00| Gummistalbricka, G1/2 Bonded seal, G1/2
12 416577231 00| Rak adapt 1/2"-1/4" Stright union
13 416536168 00| Hydraulslang 1/4, L=750 Hydraulic hose 1/4, L=750
14 416536167 00| Hydraulslang 1/4, L=580 Hydraulic hose 1/4, L=580
15 4165 23339 00| Banjoskruv 1/4" =28 Banjo bolt
16 416512983 01 | Gummistélbricka, G1/4" Bonded seal, G1/4
17 47252379 51 | Skruv MéS éx 45- 8.8 FZB Bolt ISO 4014 - M6 x 45-8.8 FZB
18 4165 25564 00| Klammerfaste Clamp bracket
19 416585981 00| Hydraulrér, RH 15x2, L=1994 Hydraulic fube, RH 15x2, L=1994
20 416536191 00| Hydraulrdr, RH 15x2, L= 2900 Hydraulic tube, RH 15x2, L= 2900
21 416536193 00| Hydraulrér, RH 15x2, L= 2200 Hydraulic tube, RH 15x2, L= 2200
22 416536194 00| Hydraulrér, RH 15x2, L= 3200 Hydraulic tube, RH 15x2, L= 3200
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;gf “g Eg:ﬂlj onr/ Bendmning Description

1448 AX KOMBIHJUL COMBI WHEEL
1 416598321 30| Konsol fér bultade sidor Bracket
2 4165 24068 30| Axelinféstning Axle mounting
3 4165 96498 00| Bromslager Brake disc
4 4165 24067 30| Hjulaxel Wheelaxle
5 416594946 00| SparrklGpp Catch cpl.
6 4734 1204 01 | Bricka BRB 31x 56 FZB Washer ISO 7089 - 30
7 4721 43 47 01 | Fj&édrande rérpinne FRP 6x 40 FZB Spring Pin ISO 8752 - 6 x 40 FZB
8 416597275 00| Tallriksfigder, TF 90x46x2.5 Spring disc, TF 90x46x2.5
9 416596499 00| Ledaxellds for tallriksbricka Lock ring
10 416597273 00| Tallrikshdllare Holder
11 416597274 00| Styrtapp Pivot pin
12 416596501 00| Lésbricka Lock washer
13 4731232201 | Mutter M6M 12- 8 FZB Nut ISO - 4032 - M12-8 FZB
14 47341186 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
15 473221 24 51 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16-8-NF FZB
16 416585005 00| Ringsprint, @11x34 Linch pin, @11x34
17 416598319 00| S&kringstapp, @16x105 Pin, @16x105
18 416585763 00| Harndlssprint, @4 Cotter pin, @4
19 472525 42 51 | Skruv MéS 12x 50- 8.8 FZB Bolt ISO 4014 - M12 x 50-8.8 FZB
20 416524761 00| Hylsa, @21/32x194 Sleeve, @21/32x194
21 472526 5581 | Skruv MéS 16x240-10.9 MW Bolt ISO 4014 - M16 x240-10.9 MW
22 416503650 05 | Mutter MéM 16 NF-10 MW Nut ISO 7040-M16-10 MW
23 472527 01 81 | Skruv MéS 20x240-10.9 MW Bolt ISO 4014 - M20 x 240-10.9 MW
24 47312326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
25 4165 94540 30| Faste komplett Bracket cmpl
26 416523952 00| Bricka, @17/34x15 Washer, @17/34x15
27 416523480 30| Hjulfaste, Butterfly-transport Bracket
28 416525012 00| Lankskruv, M16x150 Swing bolt, M16x150
29 472526 54 51 | Skruv MéS 16x220- 8.8 FZB Bolt ISO 4014 - M16 x 220-8.8 FZB
30 47312324 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
31 416593470 00| Hylsa, @31/35x64,2 Sleeve, B31/35x64,2
32 473822 06 19 | Kullager 6206-2RS1 Ballbearing 6206-2RS1
33 4738 23 05 34 | Kullager 6305-2RS1 Ballbearing, SKF - 6305-2RS1
34 416593473 00| Z-lamell Z007 Z-lamell 2007
35 4165 93469 00| Navkapsel Hadsten nr 928 Hub cap Hadsten no 928
36 416597338 00| Dé&ck 10.0/80-12/10 Tyre 10.0/80-12/10
37 4165 99369 00| Dekal: Dacktryck 300kPa Decal: Tyre pressure 300kPa
38 4165 94949 00| Hylsa Sleeve
39 4165 94947 00| Klapp Catch
40 4738 88 20 03 | Smodrjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
41 4165 83046 00| Tryckfigder Push Spring
42 4738 61 3202 | Kula Ball
43 416527994 00| Glidlager, @45/50x30 SBT Slide bearing, @45/50x30 SBT
44 4165 97435 40| Skrapa Scraper
45 416594538 40| Fastpldt Bracket plate
46 473411 78 01 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
47 4165 97437 00| Skrapa, kompl Scraper, cpl
48 4165 94489 30| Faste Bracket
49 4165 93005 00| Tapp Pivot pin
50 416503602 60 | Skruv MFBK 20x 85-10.9 MW Nib bolt MFBK 20x 85-10.9 MW
51 416503602 61 | Skruv MFBK 20x100-10.9 MW Nib bolt MFBK 20x100-10.9 MW
52 416525011 30| Hjulhdllare komplett Wheelbracket cmpl
53 416597339 50| Falg med nav, 7.00x12 Rim with hub, 7.00x12
54 4165 23300 30| Hjulfaste F Wheel bracket F
55 4165 35794 30| Hjulfaste, nedre Wheel bracket, lower
56 4165 35795 30| Hjulfaste, dvre Wheel bracket, upper
57 4165 98372 40| Hylsa, @16/32x168 Sleeve, @16/32x168
58 416590856 00| Skruv M16x215-12.9 MW Bolt M16x215-12.9 MW
59 472526 22 51 | Skruv MéS 16x 25- 8.8 FZB Bolt ISO 4014 - M16 x 25-8.8 FZIB
60 4165 89489 00| Bricka, @13/25x10 Washer, @13/25x10
61 416536247 51| Hjul 10.0/80-12, kompl Wheel 10.0/80-12, cpl
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Pos nr/

Detalj nr/

Ref No Part No Benamning Description
1458 AX SKIVRIST, FAST DISC COULTER, RIGID
1 4165 94244 30| Skivristskaft 289X230, héger fast Disc coulter shank 289X230, RH
2 4165 94243 30| Skivristskaft 289x230, vanster Disc coulter shank 289x230, LH
3 4165 85884 00| Bricka, @17/38x10 Washer, @17/38x10
4 4731232401 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
5 416520769 30| Instaliningsarm med kuggkr. Hoger Adjustment arm. Right
6 416520770 30| Instaliningsarm med kuggkr.vénster Adjustment arm, Left
7 416594734 30| Lagerkuts for skivrist Bearing house for disc coulter
8 4738 88 20 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
9 416524372 00| Lastapp for skivrist Pivot pin
10 4721 43 49 01 | Fjaddrande rérpinne FRP éx 50 FZB Spring Pin ISO 8752 - 6 x 50 FZB
11 47252629 81 | Skruv MéS 16x 45-10.9 MW Bolt ISO 4014 - M16 x 45-10.9 MW
12 472525 43 51 | Skruv MéS 12x 55- 8.8 FZB Bolt ISO 4014 - M12 x 55-8.8 FZB
13 47252675 51 | Skruv MéS 20x 55- 8.8 FZB Bolt ISO 4014 - M20 x 55-8.8 FZB
;gf n:)/ E::ﬂ'j ;"/ Bendmning Description
698 AX SKIVRIST, FJADRANDE DISC COULTER,SPRING-LOADED
1 416580664 40| Skivristklinga @500 (20"), tandad Coulter disc @500 (20"), notched
2 4165 80663 40| Skivristklinga @500, ripplad Disk coulter @500, rippled
3 416580662 40| Skivristklinga @500, sl&at Disc coulter @500, plain
4 4165 72547 40| Skivristklinga @457 (18"), slat Disc coulter @457 (18"), plain
5 416527751 30| Skivristskaft 296x266, hdger Disc coulter shank 296x266, RH
6 416527752 30| Skivristskaft 296x266, vénster Disc coulter shank 296x266, LH
7 4165 35304 30| Skivristféste hdger gjuten Disc bracket casting
8 416535412 30| Skivristfaste vanster gjuten Disc bracket left casting
9 416575975 00| Skivristnav utan klinga, héger Disc coulter hub without disc, RH
10 416592237 00| Skivristnav utan klinga, vanster Disc coulter hub without disc, LH
11 416581076 00| Tapp, skivrist hdger Pin, disc coulter RH
12 416585671 00| Tapp, skivrist vénster Pin, disc coulter LH
13 416586639 30| Skivristarm, héger Disc coulter arm, RH
14 4165 86642 30| Skivristarm, Vanster Arm, Left
15 416580967 40 Nav, skivrist Hub, disc coulter
16 416575545 00| Ndllager, 35/42x20 Needle bearing, 35/42x20
17 4740 51 77 00 | Radialt&tning, A35x52x7 Sealing ring, A35x52x7
18 4740 48 48 04 | O-ring, OR 65,09x3,53 O-ring, OR 65,09x3,53
19 4165 80959 00| Tatningsbricka Sealing washer
20 4738 88 20 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
21 4165 81529 00| Tryckfigder Spring
22 416580961 00| Bricka (fiaderstyrning) Washer (spring guide)
23 416585438 00| Dragstdng for skivrist Shank
24 416525249 30| H&varm Lever
25 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
26 472526 33 51 | Skruv MéS 16x 65- 8.8 FZB Bolt ISO 4014 - M16 x 65-8.8 FZB
27 4731 4326 01 | Mutter ML6M 20- 5 FZB Hexagon Thin Nut ISO - 4035 - M20
28 416585884 00| Bricka, @17/38x10 Washer, @17/38x10
29 4731232401 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
30 416503602 35| Skruv MFBK 16x 50-10.9 MW Nib bolt MFBK 16x 50-10.9 MW
31 416586240 09 | Fjadrande rérpinne FRP 20x 36 Spring pin DIN 7346 S @20x36
32 416580966 40| Lock fér plan klinga Cover for disc
33 472524 93 51 | Skruv MéS 10x 25- 8.8 FZB Bolt ISO 4014 - M10 x 25-8.8 FZB
34 4721 43 49 01 | Fjaddrande rérpinne FRP éx 50 FZB Spring Pin ISO 8752 - 6 x 50 FZB
35 4721 438401 | Fj&ddrande rérpinne FRP 8x 45 FZB Spring Pin ISO 8752 - 8 x 45 FZB
36 472525 43 51 | Skruv MéS 12x 55- 8.8 FZB Bolt ISO 4014 - M12 x 55-8.8 F1B
37 472526 24 51 | Skruv MéS 16x 30- 8.8 FZB Bolt ISO 4014- M16x 30-8.8 FZB
38 4731 23 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
RefNo  |PariNo. Bengmning Description
1459 AX SKIVRISTFASTE DISC COULTER BRACKET
1 416525214 30| Skivristfaste kompl VFCX-F, MRWS Disc bracket cmpl VFCX-F, MRWS
2 416523100 30| Skivristfaste, VFCX F Disc coulter bracket, VFCX F
3 472526 5581 | Skruv MéS 16x240-10.9 MW Bolt ISO 4014 - M16 x240-10.9 MW
4 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
5 4732 21 24 51 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16-8-NF FZB
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139c AX PLOGKROPP AX, AXP PLOUGH BODY AX, AXP
1 416594616 30| Stall AX, Hoger Frog AX, Right
2 416594617 30| Stall AX, Vanster Frog AX, Left
3 41659461009 | Billspets AX, AH héger, kompl Point AX, AH right, cpl
4 416594611 09 | Billspets AX, AH vanster, kompl Point AX, AH left, cpl
5 416594607 09 | Landsida AX, AXP, vénster, komp Landside AX, AXP, LH, cpl
6 416594606 09 | Landsida AX, AXP hoéger, kompl Landside AX, AXP RH, cpl
7 416594598 09 | Skar héger 350 (14") XL, kompl Share RH 350 (14") XL, cpl
8 416594599 09 | Ské&r vénster 350 (14") XL, kompl Share LH 350 (14") XL, cpl
9 4165 94600 09 | Ské&r hdger 400 (16") XL, kompl Share RH 400 (16") XL, cpl
10 416594601 09 | Skar vanster 400 (16") XL, kompl Share LH 400 (16") XL, cpl
11 416594602 09 | Ské&r hodger 450 (18") XL, kompl Share RH 450 (18") XL, cpl
12 416594603 09 | Ské&r véster 450 (18") XL, kompl Share LH 450 (18") XL, cpl
13 416594594 09 | Vandskiva XL/AX kompl, héger Mouldboard XL/AX cpl, RH
14 41659459509 | Vandskiva XL/AX kompl, vanster Mouldboard XL/AX cpl, LH
15 416594596 09 | Vandskivebrdst XL hoger, kompl Mouldboard shin XL right, cpl
16 416594597 09 | Va&ndskivebrdst XL vanster, kompl Mouldboard shin XL left, kompl
17 416594614 00| Vandskivestotta XL, AX Support Stay XL, AX
18 416594615 40| Stagvinkel Bracket
19 416594289 09 | Slitplatta Iadg, kompl Wearing plate low, cpl
20 416594622 09 | Knivrist kompl, héger Knife coulter cpl, RH
21 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH
22 416529438 09 | Knivrist QR hdger, kompl Knife coulter QR RH, cpl
23 416529439 09 | Knivrist QR vénster, kompl Knife coulter QR LH, cpl
24 416523924 09 | Tackplat XL/AX kompl, hoger Covering plate XL/AX cpl, RH
25 41652392509 | Tackplat XL/AX kompl , vénster Covering plate XL/AX cpl, LH
26 416585461 09 | Tiltvinge hdger, kompl Mouldboard extension RH, cpl
27 416585462 09 | Tiltvinge vanster, kompl Mouldboard extension LH, cpl
28 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
29 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
30 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
31 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
32 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
33 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
34 416503602 60 | Skruv MFBK 20x 85-10.9 MW Nib bolt MFBK 20x 85-10.9 MW
35 4731 23 26 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
36 4731 23 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
37 416503613 03 | Mutter MéM 12x1,25-12 MW Nut ISO - 8673 - M12 x 1,25-12 MW
38 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FZB
39 4165 89489 00| Bricka, @13/25x10 Washer, @13/25x10
40 4165 24803 09| Vandskiva XLP, Héger Mouldboard XLP, Right
41 416524804 09 | Vandskiva XLP vanster, kompl Mouldboard XLP LH, cpl
42 4165 24367 40| Vinkelstotta, hdger Angle support, RH
43 4165 24797 40| Vinkelstdtta, vénster Angle support, LH
44 416524802 09 | Vandskivebrdst med fas vénster, kompl Mouldboard shin with chamfer LH, cpl
45 416524801 09 | Vandskivebrdst med fas hdger, kompl Mouldboard shin with chamfer RH, cpl
46 4725 65 42 01 | Skruv MF6S 12x 50- 8.8 FZB Bolf ISO 10642 - M12 x 50-8.8 FZB
47 4725 6540 01 | Skruv MF6S 12x 40- 8.8 FZB Bolt ISO 10642 - M12 x 40-8.8 FZB
48 416594608 09 | Spets hodger XL, XU, kompl Point right XL, XU, cpl
49 416594609 09 | Spets vanster XL, XU, kompl Point left XL, XU, cpl
50 416594604 09 | Landsida XL héger, kompl Landside XL RH, cpl
51 4165 94605 09 | Landsida XL vanster, kompl Landside XL LH, cpl
52 41659461209 | Spetsplatta XL héger, kompl Point plate XL RH, cpl
53 416594613 09 | Spetsplatta XL vénster, kompl Point plate LH, cpl
54 416596272 09 | Spets nedsdnkt XL, XS hoger, kompl Point short XL, ,XS RH, cpl
55 4165 96273 09 | Spets nedsénkt XL, XS vénster, kompl Point short XL, XS LH, cpl
56 416503602 22 | Skruv MFBK 12x 35-10.9 MW Nib bolt MFBK 12x 35-10.9 MW
57 4731 23 22 51 | Mutter M6M 12-10 MW Nut ISO 4032-M12-10 MW
58 4732 21 22 51 | Mutter M6M 12- 8 NF FZB 43 Nut ISO 7040-M12-8-NF FZB
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Eg? n:)/ Eg:‘atl‘i'gr/ Bendmning Description
1322 AX PLOGKROPP XLD PLOUGH BODY XLD

1 416535010 30| XLD Stall, Hoger XLD Frog, Right
2 416535011 30| XLD Stall, Vanster XLD Frog, Left
3 4165 35070 09| XLD Spets, Hoger, kompl. XLD Point, Right, Compl.
4 416535071 09| XLD Spets, Vénster, Kompl. XLD Point, Left, Compl.
5 416535074 09| XLD Vandbar Spets, Hoger, Kompl. XLD Reversible Point, Right, Compl.
6 4165 35075 09| XLD Vé&ndbar Spets, Vénster, Kompl. XLD Reverisble Point, Left, Compl.
7 416535076 09| XLD Spetsplatta, Héger, Kompl. XLD Point Bracket, Right, Compl.
8 4165 35077 09| XLD Spetsplatta, Vanster, Kompl. XLD Point bracket, Left, Compl.
9 4165 35040 09| XLD Skér 16", Hoger, Kompl. XLD Share 16", Right, Compl.
10 4165 35041 09| XLD Skér 16", Vanster, Kompl. XLD Share 16", Left, Compl.
11 416535042 09| XLD Ské&r 18", Hoger, Kompl. XLD Share 18", Right, Compl.
12 4165 35043 09| XLD Ské&r 18", Véanster, Kompl. XLD Share 18", Left, Compl.
13 4165 35044 09| XLD Skdr 20", Hoger, Kompl. XLD Share 20", Right, Compl.
14 4165 35045 09| XLD Ské&r 20", Véanster, Kompl. XLD Share 20", Left, Compl.
15 4165 35060 09| XLD Landsida framre, Hoger, Kompl. XLD Landside Forward, Right, Compl.
16 4165 35061 09| XLD Landsida Framre, Vanster, Kompl. XLD Landside Forward, Left, Compl.
17 4165 35062 09| XLD Landsida Bakre, Hoger, Kompl. XLD Landside Rear, Right, Compl.
18 4165 35063 09| XLD Landsida Bakre, Vénster, Kompl. XLD Landside Rear, Left, Compl.
19 416535080 09| XLD Brést, Hdger, Kompl. XLD Chest, Right, Compl.
20 416535081 09| XLD Brost, Vénster, Kompl. XLD Chest, Left, Compl.
21 4165 35020 09| XLD Véndskiva, Hoger, Kompl. XLD Mouldboard, Right, Compl.
22 4165 35021 09| XLD Vandskiva, Vanster, Kompl. XLD Mouldboard, Left, Compl.
23 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
24 416503613 03 | Mutter MéM 12x1,25-12 MW Nut ISO - 8673 - M12 x 1,25-12 MW
25 416594615 40| Stagvinkel Bracket
26 4731 2326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
27 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
28 4731232401 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
29 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
30 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
31 4165 35096 40| Stagfaste Stay Bracket
32 416594289 09 | Slitplatta lag, kompl Wearing plate low, cpl
33 416594622 09 | Knivrist kompl, hoger Knife coulter cpl, RH
34 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH
35 41653511209 | XLD Tackpldt stall Kompl., Hoger XLD Cover plate Frog Compl., Right
36 416535113 09 | XLD Tackplat stall Kompl. Vénster XLD Frog protection plate Compl, Left
37 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
38 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
39 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FZB
40 416585461 09| Tiltvinge hoger, kompl Mouldboard extension RH, cpl
41 416585462 09| Tiltvinge vanster, kompl Mouldboard extension LH, cpl
42 4165 36339 01| XLD dubbel stétta, kompl XLD double stay, cpl
43 4165 36337 01| XLD stétta, kompl XLD stay, cpl
44 4165 35095 00| Vandskivestétta XLD Mouldboard stay XLD
45 4165 35094 00| Vandskivestétta XLD Mouldboard stay XLD
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Ref No Part No Bendmning Description

682 AX PLOGKROPP AH PLOUGH BODY AH
1 416520539 30| Stall XU Hoger Frog XU Right
2 416520540 30| Stall XU Vanster Frog XU Left
3 416594610 09 | Billspets AX, AH héger, kompl Point AX, AH right, cpl
4 416594611 09 | Billspets AX, AH vanster, kompl Point AX, AH left, cpl
5 416596096 09 | Landsida AH, AS, héger, kompl Landside AH, AS, right, cpl
6 416596097 09 | Landsida AH, AS, vénster, kompl Landside AH, AS, left, cpl
7 416596090 09 | Ské&r XU 400 (16") héger, kompl Share XU 400 (16") RH, cpl
8 416596091 09 | Skér XU 400 (16") vanster, kompl Share XU 400 (16") LH, cpl
9 416596092 09 | Skér XU 450 (18") hoger, kompl Share XU 450 (18") RH, cpl
10 416596093 09 | Skar XU 450 (18") vanster, kompl Share XU 450 (18") LH, cpl
11 416596084 09 | Vandskiva XU héger, kompl Mouldboard XU RH, cpl
12 416596085 09 | Véandskiva XU vanster, kompl Mouldboard XU LH, cpl
13 416596086 09 | Vandskivebrost XU/AH hoéger, kompl Mouldboard shin XU/AH RH, cpl
14 416596087 09 | Vandskivebrdst XU/AH vanster, kompl Mouldboard shin XU/AH LH, cpl
15 416596104 00| Vandskivestdtta XU, AH, XS, AS Mouldboard stay XU, AH, XS, AS
16 416594289 09 | Slitplatta ladg, kompl Wearing plate low, cpl
17 416594622 09 | Knivrist kompl, héger Knife coulter cpl, RH
18 416594623 09 | Knivrist kompl, vé&nster Knife coulter cpl, LH
19 416585461 09| Tiltvinge héger, kompl Mouldboard extension RH, cpl
20 4165 85462 09| Tiltvinge vanster, kompl Mouldboard extension LH, cpl
21 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
22 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
23 416503613 03 | Mutter Mé6M 12x1,25-12 MW Nut ISO - 8673 - M12 x 1,25-12 MW
24 473123 26 51 | Mutter Mé6M 20-10 MW Nut ISO - 4032 - M20-10 MW
25 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
26 416594615 40| Stagvinkel Bracket
27 4731 23 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
28 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
29 41650361505 | Mutter MéMF 12- 8 FZB Nut ISO - 4161 - M12 FZB
30 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
31 4165 24260 40| Vinkelstétta, hdger Angle bracket, RH
32 4165 24262 40| Vinkelstétta, vanster Angle bracket, LH
33 416529282 09 | Tackplat XU/AH kompl, héger Covering plate XU/AH cpl, RH
34 416529283 09 | Tackplat XU/AH kompl, vanster Covering plate XU/AX cpl, LH
35 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
36 416594608 09 | Spets hdger XL, XU, kompl Point right XL, XU, cpl
37 4165 94609 09 | Spets va@nster XL, XU, kompl Point left XL, XU, cpl
38 416594612 09 | Spetsplatta XL héger, kompl Point plate XL RH, cpl
39 416594613 09 | Spetsplatta XL vénster, kompl Point plate LH, cpl
40 416596094 09 | Landsida XU héger, kompl Landside XU RH, cpl
4] 41659609509 | Landsida XU vanster, kompl Landside XU LH, cpl
42 416596272 09 | Spets nedsankt XL, XS hoger, kompl Point short XL, ,XS RH, cpl
43 416596273 09 | Spets nedsdnkt XL, XS vanster, kompl Point short XL, XS LH, cpl
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Eg? n:,/ Egrf'url‘{'gr/ Bendmning Description

703 AX PLOGKROPP AS PLOUGH BODY AS
1 416521619 30| Plogstall XS, hdger Frog XS, RH
2 416521620 30| Plogstall AS, vanster Frog AS, Left
3 416594610 09 | Billspets AX, AH héger, kompl Point AX, AH right, cpl
4 416594611 09 | Billspets AX, AH vanster, kompl Point AX, AH left, cpl
5 416596096 09 | Landsida AH, AS, hoger, kompl Landside AH, AS, right, cpl
6 416596097 09 | Landsida AH, AS, vanster, kompl Landside AH, AS, left, cpl
7 4165 96090 09 | Ské&r XU 400 (16") hdger, kompl Share XU 400 (16") RH, cpl
8 416596091 09 | Ské&r XU 400 (16") vanster, kompl Share XU 400 (16") LH, cpl
9 416596092 09 | Ské&r XU 450 (18") hdger, kompl Share XU 450 (18") RH, cpl
10 416596093 09 | Skar XU 450 (18") vanster, kompl Share XU 450 (18") LH, cpl
11 416520249 09 | Strimla nr 1 héger, kompl Stripe no 1 right, cpl
12 416520894 09 | Strimla nr 1 évre vanster, kompl Stripe no 1 upper left, cpl
13 416520250 09 | Strimla nr 2 héger, kompl Stripe no 2 right, cpl
14 41652089509 | Strimla nr 2 vénster, kompl Stripe no 2 left, cpl
15 416520251 09 | Strimla nr 3 héger, kompl Stripe no 3 right, cpl
16 416520896 09 | Strimla nr 3 vénster, kompl Stripe no 3 left, cpl
17 416520252 09 | Strimla nr 4 hdger, kompl Stripe no 4 right, cpl
18 416520897 09 | Strimla nr 4 vanster, kompl Stripe no 4 left, cpl
19 41652147009 | Vandskivebrdst XS/AS héger, kompl Mouldboard shin XS/AS right, cpl
20 416521599 09 | Vandskivebrdst XS/AS vénster, kompl Mouldboard shin XS/AS left, cpl
21 416596104 00| Vandskivestotta XU, AH, XS, AS Mouldboard stay XU, AH, XS, AS
22 416520268 40| Brygga, hoger Bridge, right
23 416520278 40| Brygga, vanster Bridge, left
24 416594622 09 | Knivrist kompl, héger Knife coulter cpl, RH
25 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH
26 416594289 09 | Slitplatta Iag, kompl Wearing plate low, cpl
27 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
28 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
29 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
30 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
31 4731 23 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
32 4731 23 26 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
33 416503613 03 | Mutter MéM 12x1,25-12 MW Nut ISO - 8673 - M12 x 1,25-12 MW
34 416596094 09 | Landsida XU héger, kompl Landside XU RH, cpl
35 416596095 09 | Landsida XU vanster, kompl Landside XU LH, cpl
36 416594608 09 | Spets hdger XL, XU, kompl Point right XL, XU, cpl
37 416594609 09 | Spets vanster XL, XU, kompl Point left XL, XU, cpl
38 41659461209 | Spetsplatta XL héger, kompl Point plate XL RH, cpl
39 416594613 09 | Spetsplatta XL vanster, kompl Point plate LH, cpl
40 416529282 09 | Tackplat XU/AH kompl, hbger Covering plate XU/AH cpl, RH
41 416529283 09 | Tackplat XU/AH kompl, vanster Covering plate XU/AX cpl, LH
42 416596272 09 | Spets nedsankt XL, XS hoger, kompl Point short XL, ,.XS RH, cpl
43 416596273 09 | Spets nedsdankt XL, XS vénster, kompl Point short XL, XS LH, cpl
44 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1520 AX PLOGKROPP XSD PLOUGH BODY XSD

1 416535010 30| XLD Stall, Hoger XLD Frog, Right
2 416535011 30| XLD Stall, Vanster XLD Frog, Left
3 4165 35070 09| XLD Spets, Hoger, kompl. XLD Point, Right, Compl.
4 416535071 09| XLD Spets, Vanster, Kompl. XLD Point, Left, Compl.
5 4165 35074 09| XLD Vandbar Spets, Hoger, Kompl. XLD Reversible Point, Right, Compl.
6 4165 35075 09| XLD Vandbar Spets, Véanster, Kompl. XLD Reverisble Point, Left, Compl.
7 416535076 09| XLD Spetsplatta, Hoger, Kompl. XLD Point Bracket, Right, Compl.
8 4165 35077 09| XLD Spetsplatta, Vanster, Kompl. XLD Point bracket, Left, Compl.
9 4165 35040 09| XLD Skér 16", Hoger, Kompl. XLD Share 16", Right, Compl.
10 4165 35041 09| XLD Skér 16", Vanster, Kompl. XLD Share 16", Left, Compl.
11 416535042 09| XLD Ské&r 18", Hoger, Kompl. XLD Share 18", Right, Compl.
12 4165 35043 09| XLD Skar 18", Vanster, Kompl. XLD Share 18", Left, Compl.
13 4165 35044 09| XLD Skar 20", Hbger, Kompl. XLD Share 20", Right, Compl.
14 4165 35045 09| XLD Skar 20", Vanster, Kompl. XLD Share 20", Left, Compl.
15 4165 35060 09| XLD Landsida frémre, Hoger, Kompl. XLD Landside Forward, Right, Compl.
16 4165 35061 09| XLD Landsida Frémre, Vanster, Kompl. XLD Landside Forward, Left, Compl.
17 4165 35062 09| XLD Landsida Bakre, Hoger, Kompl. XLD Landside Rear, Right, Compl.
18 4165 35063 09| XLD Landsida Bakre, Vénster, Kompl. XLD Landside Rear, Left, Compl.
19 416535080 09| XLD Brost, Hoger, Kompl. XLD Chest, Right, Compl.
20 416535081 09| XLD Brost, Vanster, Kompl. XLD Chest, Left, Compl.
21 4165 35024 09| XSD Strimla nr 1, Hoger XSD Stripe no 1, Right
22 4165 35025 09| XSD Strimla nr 1, Vanster XSD Stripe no 1, Left
23 4165 35026 09| XSD Strimla nr 2, Hoger XSD Stripe no 2, Right
24 4165 35027 09| XSD Strimla nr 2, Vanster XSD Stripe no 2, Left
25 4165 35028 09| XSD Strimla nr 3, Hoger XSD Stripe no 3, Right
26 4165 35029 09| XSD Strimla nr 3, Vanster XSD Stripe no 3, Left
27 4165 35030 09| XSD Strimla nr 4, Hoéger XSD Stripe no 4, Right
28 4165 35031 09| XSD Strimla nr 4, Vanster XSD Stripe no 4, Left
29 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
30 416503613 03 | Mutter M6M 12x1,25-12 MW Nut ISO - 8673 - M12 x 1,25-12 MW
31 4165 35102 40| XSD Stéd, Hoger XSD Support, Right
32 416535103 40| XSD Stéd, Vanster XSD Support, Left
33 416535093 00| XSD Vandskivestdtta Ovre XSD Mouldboard stay Upper
34 416535091 00| XSD Vandskivestdtta Undre XSD Mouldboard Stay Lower
35 416503602 57 | Skruv MFBK 20x 60-10.9 MW Nib bolt MFBK 20x 60-10.9 MW
36 416503602 58 | Skruv MFBK 20x 75-10.9 MW Nib bolt MFBK 20x 75-10.9 MW
37 47312326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
38 416503602 33 | Skruv MFBK 16x 40-10.9 MW Nib bolt MFBK 16x 40-10.9 MW
39 47312324 01 | Mutter M6M 16- 8 FZB Nut ISO - 4032 - M16-8 FZB
40 416594289 09 | Slitplatta lag, kompl Wearing plate low, cpl
41 416594622 09 | Knivrist kompl, héger Knife coulter cpl, RH
42 416594623 09 | Knivrist kompl, vénster Knife coulter cpl, LH
43 416535112 09 | XLD Tackpldt stall Kompl., Hoger XLD Cover plate Frog Compl., Right
44 416535113 09 | XLD Tackpldt stall Kompl. Vénster XLD Frog protection plate Compl, Left
45 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
46 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
47 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FZB
48 4165 85461 09| Tiltvinge hoger, kompl Mouldboard extension RH, cpl
49 416585462 09| Tiltvinge vanster, kompl Mouldboard extension LH, cpl
50 416535118 01| XSD Stag och faste Kompl. Hoger XSD Stay and Bracket Compl. Right
51 416535119 01| XSD Stag och faste Kompl. Vanster XSD Stay and Bracket Compl. Left
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
700 AX SKUMVINGE COVERBOARD
1 4165 96268 40| Skarvinge héger kompl, XL/UC Coverboard cpl RH, XL/UC
2 4165 96269 40| Skarvinge vanster kompl, XL/UC Coverboard cpl LH, XL/UC
3 4165 21337 40| Skdarvinge héger kompl, XU/XS Coverboard cpl RH, XU/XS
4 4165 21338 40| Skarvinge vanster kompl, XU/XS Coverboard LH cpl, XU/XS
5 416535114 00| XLD Skarvinge Kompl. Hoger XLD Coverboard Compl. Right
6 41653511500( XLD Skarvinge komplett, Vanster XLD Coverboard Compl, Left
7 416596064 09 | Skarvinge hoéger, kompl Coverboard right, cpl
8 4165 9606509 | Skdrvinge vanster, kompl Coverboard left, cpl
9 4165 94624 40| Skarvingefdste XL/UC, hdger Bracket coverboard XL/UC, RH
10 4165 94625 40| Skarvingefdste XL/UC, vanster Bracket coverboard XL/UC, LH
11 4165 99627 40| Skdarvingefdaste XU, XS, hoger Coverboard bracket XU, XS, RH
12 4165 99628 40| Skdarvingefdaste XU/XS, vanster, Coverboard bracket XU/XS, LH
13 416535116 40| XLD Fd&ste skarvinge, Hoger XLD Bracket Cover board, Right
14 416535117 40| XLD Faste skarvinge, Vanster XLD Bracket Cover board, Left
15 4165 89489 00| Bricka, @13/25x10 Washer, @13/25x10
16 416503602 22 | Skruv MFBK 12x 35-10.9 MW Nib bolt MFBK 12x 35-10.9 MW
17 416503602 23 | Skruv MFBK 12x 40-10.9 MW Nib bolt MFBK 12x 40-10.9 MW
18 41650361505 | Mutter M6MF 12- 8 FZB Nut ISO - 4161 - M12 FZB
19 416503602 24 | Skruv MFBK 12x 45-10.9 MW Nib bolt MFBK 12x 45-10.9 MW
20 47341178 01 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
;g? n:)/ Eg:ﬂ'j ;"/ Bendmning Description
701 AX FARBREDDARE FURROW WIDENING KNIFE
1 416595678 09 | Farbreddare, hdger Furrow knife, RH
2 416595679 09 | Farbreddare, vénster Furrow knife, LH
3 416503612 21 | Skruv MFBKF 12x32-12.9 MW Nib bolt MFBKF 12x32-12.9 MW
4 416503613 03 | Mutter MéM 12x1,25-12 MW Nut ISO - 8673 - M12 x 1,25-12 MW
ggf n::{ F?grtiqﬂ ;"/ Bendmning Description
702 AX FARBREDDARE FURROW WIDENING KNIFE
1 416524789 00| Farbreddare komplett sats, hdger Furrow knife compl, RH
2 416524790 00| Farbreddare komplett sats, vénster Furrow knife compl, LH
3 4165 23868 40| Farbreddare, hbger Furrow knife, RH
4 416523867 40| Farbreddare, vanster Furrow knife, LH
5 416594289 09| Slitplatta, lag Wearing plate, low
) 416503613 03 | Mutter MéM 12x1,25-12 MW Nut ISO - 8673 - M12 x 1,25-12 MW
7 416503612 24 | Skruv MFBKF 12x45-12.9 MW Bolt MFBKF 12x45-12.9 MW
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Pos nr/

Detalj nr/

Ref No Part No Bendmning Description
1010 AX SKUMRIST SKIMMER

1 416530316 30| EP-rist F, kompl EP-skimmer F, cpl
2 416530111 30| EG-rist F, kompl EG-skimmer F, cpl
3 4165 32902 30| EP-rist H kort, kompl EP-skimmer H short, cpl
4 4165 32901 30| EG-rist H kort, kompl EG-skimmer H short, cpl
5 4165 32903 30| EM-rist H kort, kompl EM-skimmer H short, cpl
6 4165 32980 30| EP-rist H Idng, kompl EP-skimmer H long, cpl
7 4165 32977 30| EG-rist H I&ng, kompl EG-skimmer H long, cpl
8 4165 32981 30| EM-rist H I&dng, kompl EM-skimmer H long, cpl
9 416529166 30| Skumristskaft F, rakt Skimmer shaft F, stright
10 4165 32636 30| Skumristskaft H Skimmer shaft H
11 4165 99049 40| Rist EP, hdger Skimmer EP, RH
12 4165 99050 40| Rist EP, vanster Skimmer EP, LH
13 4165 98260 40| Rist EG, hoger Skimmer EG, RH
14 416598261 40| Rist EG, vénster Skimmer EG, LH
15 416524423 40| Rist EM, hoger Skimmer EM, RH
16 4165 24424 40| Rist EM, vanster Skimmer EM, LH
17 4165 32571 30| Skumristhdllare, kort Skimmer bracket, short
18 416529174 30| Skumristhdllare, I&dng Skimmer bracket, long
19 416520377 00| Skruv, MéS 16x50-10.9 MW Bolt, MéS 16x50-10.9 MW
20 473411 86 01 | Bricka BRB 17x30 FZB Washer ISO 7089 - 16
21 472526 24 81 | Skruv MéS 16x30-MW Bolt ISO 4014 - M16 x 30-10.9 MW
22 4731 23 24 51 | Mutter M6M 16-10 MW Nut ISO-4032 M16-10 MW
23 472526 32 81 | Skruv MéS 16x 60-10.9 MW Bolt ISO 4014 M16x60-10.9 MW
24 416520376 00| Brytbult, M12x40-10.9 MW Shear bolf, M12x40-10.9 MW
25 473221 24 51 | Mutter M6M 16- 8 NF FZB Nut ISO 7040-M16-8-NF FZB
26 416591803 09 | Vé&ndskiva EG hoger, kompl Mouldboard E RH, cpl
27 416591804 09 | Vé&ndskiva EG vanster, kompl Mouldboard EG LH, cpl
28 4165 92085 09| Vandskiva EP héger, kompl Mouldboard EP RH, cpl
29 4165 92086 09| Vandskiva EP vanster, kompl Mouldboard EP LH, cpl
30 416524421 09 | Vandskiva EM héger, kompl Mouldboard EM RH, cpl
31 416524422 09 | Vandskiva EM vanster, kompl Mouldboard EM LH, cpl
32 4165 98258 40| Stall EG-EP-EM, hoger Frog EG-EP-EM, RH
33 4165 98259 40| Stall EG-EP-EM, vanster Frog EG-EP-EM, LH
34 416503602 21 | Skruv MFBK 12x 28-10.9 MW Nib bolt MFBK 12x 28-10.9 MW
35 416591801 09 | Skar E héger, kompl Share ERH, cpl
36 416591802 09 | Skér E vanster, kompl Share E LH, cpl
37 4725 65 40 01 | Skruv MFé4S 12x 40- 8.8 FZB Bolt ISO 10642 - M12 x 40-8.8 FZB
38 473123 2201 | Mutter M6M 12- 8 FZB Nut ISO - 4032 - M12-8 FIB
39 473221 22 51 | Mutter M6M 12- 8 NF FZB Nut ISO 7040-M12-8-NF FZB
40 416525921 00| Sjalvhaftande packning Rubber washer
41 47255491 01 | Skruv MCéS 10x 20- 8.8 FZB Bolt ISO 4762- M10x20- 8.8 FZB
42 4731232001 | Mutter M6M 10- 8 FZB Nut Hexagon Nut ISO - 4032 - M10-8 FZB
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;gf “g Eg:ﬂ'j c:"/ Bendmning Description
1439 AX DRAGARM MRWT / MRWS PACKER ARM MRWT / MRWS

1 4165 92628 50| Hydraulcylinder DV, @50/30x140 Hydraulic cylinder DA, @50/30x140
2 416595946 30| Klapp med 100° Catch
3 416597068 00| Lastapp, @16x107 Locking pin, @16x107
4 416597067 00| Lastapp, @38x108 Locking pin, @38x108
5 47252532 51 | Skruv MéS 12x 20- 8.8 FZB Bolt ISO 4014 - M12 x 20-8.8 FZB
6 473411 78 01 | Bricka BRB 13x 24 FZB Washer ISO 7089 - 12 FZB
7 416595999 00| Hylsa, @17/30x19 Sleeve, @17/30x19
8 416595928 00| Hdllare Bracket
9 416595926 00| D&mpplat Rearplate
10 416573993 00| Gummifiader Rubber spring
11 416523806 00| Dragskruv Draw rod
12 416593079 00| Ld&sarm, kort Locking arm, short
13 416591238 00| Lasarm, M33x2 Locking arm, M33x2
14 416591241 00| Hylsa M33, komplett, L=210 Sleeve M33, cpl, L=210
15 416593638 02| Oglebult, M33x2 Eyebolt
16 416585779 00| Friktionsfiader Friction spring
17 416585693 00| Skruv M24x80-10.9 N30, Kullrigt huvud Bolt M24x80-10.9 N30, Special head
18 4165 96444 00| Sakringstapp, @30x920 Pin, @30x%0
19 416585005 00| Ringsprint, @11x34 Linch pin, @11x34
20 41657322401 | Cylindrisk bult, @20x88.5 Pivot pin, @20x88.5
21 4721 42 62 01 | Fjaddrande rérpinne FRP 4x 32 FZB Spring Pin ISO 8752 - 4 x 32 FZB
22 416583587 00| Bricka, ©20,5/38,5x8 Washer, @20,5/38,5x8
23 4165 82283 00| Dragfiader Spring
24 416595991 00| Dragtapp, @30 Pull pin, &30
25 4738 88 20 03 | Smorjnippel, AM 8x1,25 FZB Grease nipple, AM 8x1,25 FZB
26 4165 96342 00| Rakadapt Coupling straight
27 416591814 00| Filterpropp, G1/4 Breathing filter, G1/4
28 41651298301 | Gummistdlbricka, G1/4" Bonded seal, G1/4
29 416593574 00| Rak adapt, 3/8"-1/4" Stright union, 3/8"-1/4"
30 416592939 00| L-Adapt 3/8" - 3/8" L-Union 3/8" - 3/8"
31 416521043 00| Skyddsslang, @59,4/63x1000 Protective hose, ©59,4/63x1000
32 416592438 00| Rak adapt, 1/2"-3/8" Stright union
33 416574814 00| Handel 1/2" Quick coupling M, 1/2"
34 416523585 00| Buntband orange, L=206 Cable tie orange, L=206
35 4165 96438 30| Dragfaste Draw rod
36 416522147 00| Hylsa, @20/30x152 Sleeve, @20/30x152
37 416599514 00| Cylindrisk pinne, @38x274 Parallel pin, @38x274
38 4721 44 23 01 | Fj@drande rérpinne FRP 10x 60 FZB Spring Pin ISO 8752 - 10 x 60 FZB
39 472527 02 81 | Skruv MéS 20x260-10.9 MW Bolt ISO 4014 - M20 x 260-10.9 MW
40 4731 2326 51 | Mutter M6M 20-10 MW Nut ISO - 4032 - M20-10 MW
41 416595700 00 | Hydraulslang, L=3900 Hose, L=3900
42 4165 23573 30| Packerféste dvre Packer bracker, upper
43 416523574 30| Packerféste nedre Packer bracket, lower
44 473411 9201 | Bricka BRB 21x 37 FZB Washer ISO 7089-M20-200 HV
45 472526 73 51 | Skruv MéS 20x 45- 8.8 FZB Bolt ISO 4014 - M20 x 45-8.8 FZB
46 416523811 00| Bricka, @21/80x12 Washer, @21/80x12

Eg? “L/ E:riﬂl‘]i cr)"/ Bendmning Description
1 4165 92628 50| Hydraulcylinder DV, @50/30x140 Hydraulic cylinder DA, @50/30x140
2 4165 92631 50| Cylinderrdr @50, kompl Cylinder tube @50, cpl
3 472526 28 51 | Skruv MéS 16x 40- 8.8 FZB Bolt ISO 4014 - M16 x 40-8.8 FZB
4 416585508 00| Kolv, @50 Piston, @50
5 416591331 00| Styrning, @50/30 Guide, @50/30
6 4165 9263500| Kolvstédng, @30x251 Piston rod, @30x251
7 473531 40 61 | Sparring AV 47 FZB Retaining ring AV 47 FZB
8 416584052 00| Lasringshalvor for cyl @50 Locking ring for cyl @50
9 4165 92638 00| Packningssats cylinder, @50/30 Set of seals, @50/30
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Detalj nr/

Ref No Part No Bendmning Description
1342 DEKAL DECAL
1 4165 98300 00| Dekal: Hogt oljetryck Decal: High pressure fluid-injection into body
2 416598301 00| Dekal: Arbetsomréde Decal: Stay a safe distance from the machine
3 416525073 00| Dekal: Varning kl&mrisk Decal: Warning risk of crushing
4 416599101 00| Dekal: Las instruktionsboken Decal: Read instruction manual
5 416534617 00| Dekal: Fargmarkning, buren plog Decal: Colour marking, mounted plough
6 4165 97077 00| Reflex Reflex
7 416599782 00| Dekal: Instélining burna plogar Decal: Easy set
8 4165 97455 00| Dekal: Ackumulator Agrolux (S,GB) Decal: Accumulator Agrolux (S,GB)
9 4165 34602 00| Dekal: Kongskilde logo, h=45 Decal: Kongskilde logo, h=45
10 4165 34425 00| Dekal: Kongskilde logo, h=78 Decal: Kongskilde logo, h=78
11 416535147 00| Dekal: Plogkropp AX Decal: Plough body AX
12 416535148 00| Dekal: Plogkropp AXP Decal: Plough body AXP
13 416535149 00| Dekal: Plogkropp AS Decal: Plough body AS
14 416535150 00| Dekal: Plogkropp AH Decal: Plough body AH
15 4165 36350 00| Dekal: Plogkropp XSD Decal: Plough body XSD
16 416535145 00| Dekal: Plogkropp XLD Decal: Plough body XLD
17 416534932 00| Dekal: KONGSKILDE MRWS Decal: KONGSKILDE MRWS
18 416534931 00| Dekal: KONGSKILDE MRWS Decal: KONGSKILDE MRWS
19 4165 34929 00| Dekal: KONGSKILDE MRWT Decal: KONGSKILDE MRWT
20 4165 34928 00| Dekal: KONGSKILDE MRWT Decal: KONGSKILDE MRWT
21 416534971 00| Dekal: Kongskilde logo MRWT Decal: Kongskilde logo MRWT
22 416534786 00| Dekal: KONGSKILDE HRWS Decal: KONGSKILDE HRWS
23 416534787 00| Dekal: KONGSKILDE HRWS Decal: KONGSKILDE HRWS
24 416535166 00| Dekal: KONGSKILDE HRWS Decal: KONGSKILDE HRWS
25 416534783 00| Dekal: KONGSKILDE HRWT Decal: KONGSKILDE HRWT
26 416534785 00| Dekal: KONGSKILDE HRWT Decal: KONGSKILDE HRWT
27 416535167 00| Dekal: KONGSKILDE HRWT Decal: KONGSKILDE HRWT
28 416535168 00| Dekal: KONGSKILDE HRWT Decal: KONGSKILDE HRWT
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You can always find the latest version of the spare parts books at www .kongskilde.com



